Copyright 1940
Ferguson-Sherman Mfg. Corp.
Dearborn, Michigan
All rights reserved



FORD TRACTOR

with

Ferguson System

TRACTOR PARTS
PRICE LIST

MARCH 15, 1940

Sold and Distributed by :
-~ FERGUSON- SHERMAN MANUFACTURING CORPORATION '
DEARBORN, MICHIGAN '

www. ntractorclub com



"FORD TRACTOR

with

Ferguson System

TRACTOR PARTS
PRICE LIST




INIONI AN AAVIH  JATVA TOYINOD

NOISSIWSN VYL dInony dWNd JITNVYAAH - _
HOLNTD TVONAINIDIWIS e | - a0y

HVHS {{O-BVL YJIMOJ
JIANA ¥V3ID 1IAIG TVHIdS
ONILDINNOD ANV NOISId

-'T'T--

T /777

1

; o o _'_ L ;
A

!

*\ e

REp—

-.....|.
e e

— ——————————

.........
e

.....

YIANITAD WV /" HVHS W SNNIT NOISN3L
¥3IAT1 TOUINOD — ONI4dS TOYINOD ¥IISVW INIT NOISSIIdWO)



INDEX

| Page
CCESSORIES v vveeveoeeaaccansenons R e e 41
JR CLEANER ...ccc004. e eeesesonsssssnsssans 33
MMETER . v v vvveveeeennsnnconoanans e teeees 36
XLE ~ FRONT & vveeennnsocoonoosnssannnnsss ve. 14-17
XLE = REAR v vvveeeceecssosssssssaaananans 18-21
ATTERY oevvenen e ecteaeaneaaes Ceee .o e 36
RAKES + v v vevvoessssaesasssosssssssnoessassos 13-14
"ARBURETOR « ¢ evconvenen-s Cieiecectenaes e 32-33
YISTRIBUTOR AND COIL 4 .vvvievceasonooonaanss 37-38
JRAWBAR AND DRAWBAR STAY .:ceevevocssns oo 21
INGINE @ ovveeenroacncanssassanes Ceeesene . 23-25
TENDERS « v evvessnenecasssososonns e eea e : 39
UEL SYSTEM o iveeeennensenacssosssanansanas 31
tENERATOR v v veveescesosonnsasssnossnsssscscsssnss 35-36
LOVERNOR @ v v vvocevonnsssaccsssssssoasonsnnnss 40
JEAD LAMP .o voveveennnnansssssonsasnsooonas 41
3(070) ) JN ieeceeaeeeas . 39
HYDRAULIC LIFT oevereeenns Ve renceceaneseaans 5.9
IYDRAULIC PUMP ....... A S A | 9
MANIFOLD .« vvvevenonosnnonsnanonsosns e eaaeee 31-32
MUFFLER ¢+ vvoeeccons e eeeas e e ceeesees 21-23
OIL FILTER o veviereronsoansasnsans Ceeee e . 40-41
POWER TAKE-OFF PULLEY (ATTACHMENT) vee. 9-12
RADIATOR AND GRILLE ......... Ceteeeeaea ... 28-29
SEAT ~ DRIVERS ¢vverveecennascoacanonsanannas ‘5
STANDARD PARTS tvvveevecccoannnnns e 42-46
STARTER AND DRIVE t.vvvvrvecrncnonsnonnassos 36-37
STEERING GEAR v .evevevevcosnonns RN 17-18
SYMBOLS v veveesonnnnsenseccssacsnnninnnnans 47-48
THROTTLE CONTROLS .....ccvvecnve. Ceeeeeann cee 33
TOOL BOX AND TOOLS +vcvvvvccsoacsans G eeesens 40
TRANSMISSION +.vvveeeenncooossseonnsassssans 25-28
WATER PUMP oo veevvnneesnansansssscssassaasas 29-31
WHEELS AND WHEEL HUBS ....cecooevesos ceeews. 12-13

WIRING +.ovn.. et 38



INSTRUCTIONS
FOR ORDERING PARTS

. Always give tractor number when requested
in foot notes. The number is located on left
side ot motor block.

. Always order by part number and name.

. Part orders should be separate and not in-
cluded with letters pertaining to other subjects.

. Specify how shipments are to be made—
Freight, Parcel Post, or Express. |

. Order parts through your local distributor.

Prices subject to change without nﬂﬁce
Copyright 1940




FORD TRACTOR PARTS PRICE LIST

-

Part No. Price Part Name Unit Remarks Type| Year
SEAT DRIVERS
(See Illustration on Page 20)
ON-400-A $ 2.15 Seat Assy. - Drivers (Steel) ....... ON |39-40
9N-400-B Seat Assy. - Drivers (Plastic) .....| 1 |.iiiineenrennn.. ON |39-40
350617-ST .03 Bolt (Carriage)-Seat to Seat Spring
T/16 = 20 4. iisennrannnosnnensa] 1 Jeieeeieennnnnnns 9N |39-40
33792-57-8 .02 Nut (Hex)-Seat Spring Bolt 7/16 - 20| 1 caraa st eaus b et aN  |39-40
351436-57-8 .01 Washer (Lock)-Seat to Seat Spring
Bolt 7/16 ....... U I | et e s e aN |39-40
ON~-404 2.10 Spring-Drivers Seat ......ceceennass 1 |..... cassesssess | ON |39-40
21441-57-8 .02 Bolt (Hex Head)}-Spring Drivers Seat
7/16 = 14 x 1.128 ... renennna 2 gN  |39-40
HYDRAULIC LIFT
9N-500 51.50 Hydraulic Lift Assy. ......... e ) crsaaes | OGN [30-40
9N-501 11.25 Cover — Hydraulic Lift ....¢.00evees ) e 9N |39-40
21447-S7-8 .03 |Bolt (Hex Head)-Hydraulic Lift Cover
to Center Housing 7,/16-14 x 1,5 | 7 e eeaeeaneas ON |39-40
21446-S7-8 .03 Bolt (Hex Head)-Hydraulic Lift Cover
T/16-14 X 2.5 tuuevrnnrnnananans 3 |eieiicennannaass| 9N [39-40
21449-~5 .03 Bolt (Hex Head)-Hydraulic Lift Cover
7/16-14 x 3.625 .. ..o ennnnn 4 chessesssrrsssess | ON [39-40
9N-502 .12 Gasket - Hydraulic Lift Cover ......| 1 |..iceeiienao... . ON |39-40
IN-503 .40 Lynch Pin and Chain Assy. - Upper
Link (Front) cueeeeeeeeensonenes 1 |eeeiinnieannness| ON [39-40
9N-504 1.40 Fork Assy. (Hand Control)-Hydraulic
Lift seuiieeinnnrarnansnnneneenes| 1 Jevierienvnneaeas| 9N [39-40
.T5-M |Pin (Cotter)-Hydraulic Lift Hand
72017-5 . 10=C Control Fork 1/8 x 3/4 ......... S . 9N |39-40
L03-X :
352592-8 .03 Pin (Clevis)-Hydraulic Lift Hand
Control Fork 1-1/4 x 3/8 ....... 2 f s assaaans ces| 9N [39-40
AN-505 .15 Upper Link Pin Chain Assy. - Front ..| 1 |...... f e e .. | 9N |39-40
9N-510 2.80 Cylinder - Hydraulic Lift ..........] 1 |.iceeiieiinnnnnn .| 9N |39-40
20886-5" .03 Bolt (Hex Head)-Hydraulic Lift
Cylinder to Cover 7/16-20 x 3.32| 2 C e eeeer e 9N |39-40
20889-8 .05 |Bolt (Hex Head)-Hydraulic Lift
Cylinder to Cover 7/16-20 x 5.00| 2 ceressnsssssases "N |39-40
33794-S7-8-18 .02 Nut (Hex)-Cylinder to Hydraulic | g,
Lift Cover 7/16-20 .......... R S ON [39-40 '
AN-511 3.75 Quadrant Assy. - Hydraulic Lift
Control ......... I e | cearsatEasarEa .o | 9N |39-40
21441-S7-8 .02 Bolt (Hex Head)-Hydraulic Lift
Control Quadrant 7/16-14 x 1.128| 4 |...... cesseensss | ON |39-40
34808-S .45-C | Washer (Lock)-Hydraulic Lift Control
.01 Quadrant Bolt 7/16 ....... cenees] F |eieinanranaenssa| ON [|39-40
ON-512 .65 Lever Assy. — Hydraulic Lift .......| 1 b e s er e na e ON [39-40
9N-514 1.35 Control Lever and Friction Plate
Assy. -~ Hydraulic Lift ......... 1 ceearaas ceneesas | IN |39-40
IN-517 1,30 Shaft - Hydraulic Lift Control Lever| 1 |....... cassensss | ON |39-40
33820-S7-8 .03 Nut (Castle Hex)-Control Lever Arm sy
to Friction Plate 7/16-20 ...... 1 teisansscansesasas | ON [39-40
.75-M |Pin (Cotter)-Control Lever Arm to
72026-S .10-C Friction Plate 1/8 x 7/8 .......| 1 tressearsessnrns | ON |39-40
L03=-X
74175-8 .01 Key (Woodruff)-Hydraulic Lift
Control Lever #6 ...vvvvvernnnne| 1 [ueuienennnsnsnnns ON [39-40
9N-518 .04 Disc (Friction)-Hydraulic Lift
Control .....ceiiiriennnnnnnns S | b e e etraesannn 9N |39-40

# Not subject to regular discount.



<@g FORD TRACTOR PARTS PRICE LIST

564
ASS'Y
' : 566
505 ) . 4415- - 'C:I:E D595
565 ' '
579 -RH.

514-ASS'Y 43
5y 21447
N 02
571 _ = ]
ASS'Y Yo e 55 Y 20889-$
' ¥ = .’ \ - “\\, EﬂBEﬁ-S
ASS'Y 0O 0‘- E) ﬁ!" 553
- T . 5‘ r'. , s _F".
533 20874-5.7-8 550 Z \ =
597-LH. 740345

596-RH.
541

yr—72010-5
_xya—]3956-

611

691 -
R.H. ASY

33792-5-7-8-18
©<351428-5-7-8

P Rs—20873-57 8 \
— 5370 ASS'Y

| 351428-5-7-8
1 5 20873-5-7-8
{ | E% #* Not subject to regular discount. 6

1 e

B



FORD TRACTOR PARTS PRICE LIST G~

Part No. Price Part Name Unit Remarks | Type| Year
| HYDRAULIC LIFT (CONT'D)
AN-520 : $ .30 Retainer - Hydraulic Lift Control
| | LEVET 1vsreannnarannsnnnnnns R S ON |39-40
i ON-521 .40 Stop Assy. - Hydraulic Lift Control .
- "LeVEer tiisressssmssnasnnnsns .o 1 e s e eama s eo| ON |39-40
34745-8 .15-C | washer (Stop) - Hydraulic Lift
.01 Control Lever 1/4" . .......... 1 |..... teneeiensaas| 9N [39-40
350923-S7-8 .03 Nut (Special Wing) - Hydraulic Lift
Control Lever Stop ..ieviveassn ) N cessss | OGN |39-40
gN-522 .05 Washer - Hydraulic Lift Control | .
Spring ...... APPSR (D S I cevss| 9N [39-40
ON-523-A | .02 Gasket - Lower Link Support (Oval |
ENd) sevevveneereasonononnnsnns 2 crsisssssssssaas| 9N |39-40
ON-523-B L .02 Gasket - Lower Link Support (Square
_ End) vuveevennnnmnns cent e . ON [|39-40
ON-525 .25 | Spring Seat - Hydraulic Lift ...... 9N |39-40
ON-526 1.00 Connecting Rod - Hydraulic Lift ... | esvese| 9N |39-40
74034-5 .03 Pin (Clevis) - Piston Rod 5/16 x : _ -
g I £ S S 1 | eeennnrnninnnnn 9N [39-40
| .35-M - | | - |
' 72005-S .05-C | Pin (Cotter) —~Piston Rod to Arm Pin | 1 e neaaeaas s 9N |39-40
.02-X | -
ON-527 .07 Plate - Hydraulic Lift Cover ...... 1 teerssersssaness | OGN |39-40
21441-S7-8 .02 Bolt (Hex Head) - Hydraulic Lift |
Cover Plate 7/16-14 x 1.128 ... 3 |ieetereraneearas| 9N |39-40
9N-529 .01 Felt - Hydraulic Lift Spring Seat . | 1 |.....coieuinns ..| 9N |[39-40 -
9N-530 1.35 Piston - Hydraulic Lift ....coevves | 1 eevinennnann. cees| 9N [39-=40
9N-531 3.45 |Bushing ~ Hydraulic Lift ........ ce | 2 leveiinniannnenes| 9N [39-40
gN-532 .02 Gasket - Hydraulic Lift Control ... A cevss| 9N |39-40
9N-533 .10 Ring - Hydraulic Lift Piston .... . 3 |ee... e vees| ON [39-40
’ 9N-535 1.85 Rocker - Hydraulic Lift ........... 1 s esesnsassnanas| N |39-40 .
352625-S7-8 .15 Pin (Clevis) - Hydraulic Lift ..... | 2 |.ciiveiecananass| 9N [39-40
9N-539 .05 Spring (Retracting) - Hydraulic |
Lift Fork ... vernasnncsnnsan . 1 svesssassssassnss | IN [39-40
ON-540 1.25 Fork - Hydraulic Lift Spring
: Contrad ........ caeasss e en e 1 feareneaaaaaans 9N |39~-40
73956-S .03 Pin (Clevis) ~ Plunger to Hydraulic | '
Lift Spring Control Fork ...... 1 cesasaraanas vess| 9N |39-40
.75-M |Pin (Cotter) - Plunger to Hydraulic
72010-8 .10-C Lift Spring Control Fork _
.03-X Clevis Pin 1/8 x 5/8 ....... ool 1 i eieaeeaasa| ON [39-40
ON-541 .45 Plunger - Hydraulic Lift Spring ‘ !
Control ....ceievnccosansssesna I |eee... eeeasannae 9N [|39-40
ON-543 3.35 Arm - Hydraulic Lift .........c.... S ON |39-~40
ON-544 5.15 Shaft - Hyvdraulic Lift ............ | . 9N |[39-40
20874-S7-8 .03 Bolt (Hex Head) - Hydraulic Lift o
Shaft 7/16-20 x .68 ........ cos | 4 |iiiiieaiseasanas| 9N [39-40
IN-545 2.50 Arm — Hydraulic Lift Ram .......... | 1 [|ocevnivonenoenn .| 9N |39-40
ON-546 1.20 Yoke — Hydraulic Lift ......ceveene 1 G aes s v eewan «as | ON |39-40
ON-547 | ~2.40 Spring - Hydraulic Lift ........... | 1 |.ccoooe.. ceeaaas -1 9N |[39-40
ON-550 .02 Washer (Lock) - Hydraulic Lift .... 2 Ceseesensssessss | IN |39-40
ON--551 .05 Washer - Hydraulic Lift ........... 2 resssssssscansss | IN |39-40
. ON-552 .01 Gasket - Hydraulic Lift ........... | casaisnss | OGN |39-40
; ON-553 .01 Gasket - Hydraulic Lift ........... 1 hesrseasasssssse | ON [|39-40
i ON~-554 .25 Bearing Assy. -~ Hydraulic Lift
} Leveling Gear ....ssceaas cnsans 1 vessessssssssnes | IN |39-40
b 9N-555 8.00 Link - Lower Lift R.H. ......... I 1 seeraesssasssnes | ON |39-40
9N-556 8.00 Link - Lower Lift L.H. vvvevvneneeae |1 |eeeiineeeneane.| 9N [39-40
ON-560 .40 Pin — Hydraulic Lift ....cecevenvas 2 teessnnssssansass | 9IN |39-40
ON-562-A § .85 Plate - Lower Link Support (Oval i |
End) «vvevnnnnnnns e teenianeana 2 leeeriennnnseenss | ON [39-40
* Not subject to regular discount. L{ See remarks on page 47




% ﬁ— == ﬂ i

R s

|

S e T 0 T =

=kl

=R

FORD TRACTOR PARTS PRICE LIST

Part No. Price Part Name Unit Remarks Type| Year
HYDRAULIC LIFT (CONT'D)
9N-562-B 1 $ .85 Plate - Lower Link Support (Square
End) .......... e eraeneaarans b ..| 9N |39-40
22267-S .04 Bolt (Hex Head) - Lower Link
Support to Axle Housing
7/16-20 x 1-3/4 ........ vevenre |02 |aa... cevveasenes| ON |39-40
33817-5 .02 Nut (Slotted) - Lower Link Support |.
to Rear Axle Housing 7/16-20 .. 2 f e etaeaeeanenna .| 9N [39-40
I .50-M | Pin (Cotter) - Lower Link Support
72009-5 . .10-C to Rear Axle Housing 3/32 x 5/8 2 e cessses| OGN |39-40
L .02-X
IN-563 .45 Shaft — Lower Link .........0cu.... N OGN |39-40
33860-5 .05 Nut (Castle) - Lower Link Shaft
5/8 X 18 tuvirerrnernncnnnenns . 4 cessrsasssessass| OGN |39-40
1.50-M | Pin (Cotter) ~ Lower Link Shaft
72080-5 . 20-C 1/8 x 1-5/8 ..... . 4 f e et e et 9N |39-40
. .05=X
351505-S7- - .01 Washer (Flat) - Lower Link Shaft
3-~18 Y S 2 casssbanmuan sess| 9N [|39-40
9N-564 2.40 Leveling Rod Assy. - Hydraulic Lift
‘ L.He ciiieeneanens T, 1 fa et a4 e e 9N |39-40
ON-565 2.65 Leveling Box - Hydraulic Lift ..... 1 et e s e e 9N 139-40
74127-S .01 Plug (Expansion) -~ Hydraulic Lift
Leveling Box Assy. 1-3/4 ...... 1 |...... carsaaean 9N |39-40
353034-A1- .09 | Fitting (Lubrication) - Hydraulic
S7-8 - Lift Leveling Box Assy. 1/4-28 | 2 Ctheeaeneenanns .| 9N [39-40
9N-566 2,10 Knuckle - Hydraulic Lift .......... 2 Creaereaaans vess| 9N (39-40
IN-567 .25 0il Tube - Differential Housing ... | 1 C e teteaeanas ON |39-40
ON-568 1.15 Gear - Leveling Lever ........... - 1 e vessssress| 9N |39-40
9N-569 13.75 Leveling Box Assy. - Hydraulic Lift 1 e cereess| OGN [39-40
GN-5T71 .50 Clip and Chain Assy. - Lynch Pin
Lower Link ....... cr e st tasaeas 2 C e e et e e e 9N |[39-40
9N-576 4.50 | Link ASSY. — UPPET +vvvevvennannnns ) sesssess| 9N [|39-40
20878-ST7-8 - .03 Bolt (Hex Head) - Upper Link Assy.
7/16-20 x 1.25 ..vvvvnnnnenn. . 2 C s e e e .| 9N |39-40
351428-S7-8 .01 Washer (Plain) - Upper Link Assy.
T/ LB i ie e iieenennnnans cie e 2 resssscnssserens| 9N |39-40
33792-57-8 .02 Nut (Hex) - Hydraulic Lift Upper
Link Bolt 7/16-20 .....coieuee. 2 crsessssssscsssnaa| OGN |39-40
O9N-577 1.95 Link — Upper ....riviincnnnnas seaes S vesssvsssss| 9N [39-40
ON-578 .95 Anchor Chain Assy. ........ bees e e 1 ceesareresesvees| OGN [39-40
9N-579 4.30 Shaft - Leveling Gear - R.H. ...... ) vesss| 9N |39-40
“ON-580 . .25 Ball — Lever ...viviisisvsnncncens e | 3 leevinanaaaa, veews| 9N [39-40
9N-585- ~ 1.55 Fork — Lift Rod R.H. ..vvvenrnnnnnn A ON [39-40
353043-A2- .03 Fitting (Lubrication) - Hydraulic
S7-8 Lift Leveling Box Assy. 1/4—28 | 1 e eas e ON [39-40
9N-587 .35 Bolt (Eye) - Check Chain .......... 2 it iiiineesseasas| 9N |39-40
33860-S .05 Nut (Castle) - Check Chain Bolt
5/8 — 18 viuiunnnn. R R T T I ceev.| ON [39-40
.75-M | Pin (Cotter) - Check Chain Eye Bolt
72035-8 { .10-C 1/8 x 1 e es P EeE LR L EE 2 b s s et san e .| 9N [(39-40
, 03-X
9N-594 1.25 Lever (Leveling) - Hydraulic Lift . 1 - fereaseananns ON |39-40
351963-S .01 Rivet (Special Oval C'Sunk Head) -
Leveling Lever to Leveling
Lever Gear 3/16 x .94 ......... 1 et e e e veess| 9N [|39~40
9N-595 .08 Pin (Leveling) - Hydraulic Lift
FOTK . .viitsnsnnnnnnnna cree s 4 cessssnsssssssss| 9N [39-40
.75-M | Pin (Cotter) - Leveling Pin 1/8 x
72035-S { .10-C 1M e eeennnnns e T .| ON |39-40
. L .03-X
# Not subject to regular discount. 1See Remarks on page 47




FORD TRACTOR PARTS PRICE LIST -

Part No. Price Part Name Unit Remarks Type| Year
HYDRAULIC LIFT (CONT'D)
9N-596 $ .15 Anchor - Lower Link Cheek Chain R.H.| 1 fi s iasaesenanns 9N |39-40
9N-597 .15 Anchor - Lower Link Check Chain L.H.| 1 e et e e ON |39-40
21442-S7-8 .03 Bolt (Hex Head) - Lower Link Check
Chain 7/16-14 x 1.374 ..........| 4 ceesana crisssssss | OIN |39-40
9N-598 1.10 Chain - Lower Link Anchor ..........| 2 teerreanuas veesas | ON [139-40
73918-8 1.35-C | Pin {Clevis) - Lower Link Anchor
.02 Chain 5/16 x 1-1/8 ........ vesss| 4 Chesreaanas ceess | 9N [39-40
- .75-M | Pin (Cotter) - Lower Link Anchor
72010-S . 10-C Chain 1/8 x 5/8 ......vv... cenee| 4 ceiesssassassssss | ON |39-40
.03-X
9N-599 9.85 Quadrant and Lever Assy. - Hydraulic :
Lift ittt ittt rennnnnns R | cesvsascrssasesss | IN [39-40

HYDRAULIC PUMP

(See Illustration on Page 6)

9N-600 38.75 Hydraulic Pump .......vevveennanenss 1 cr v e rennaas seees | ON |39-40
9N-604 11.50 Base Assy. - Hydraulic Pump ........ 1 Ch e e s sas e sves | 9N |39-40
21447-S7-8 .03 Bolt (Hex Head) - Hydraulic Pump
Base to Center Housing 7/16-14 x
L D it i e et cesases| 9 cesssasrssssasss | ON [|39-40
351428.587-8 .01 Washer (Special Plain) - Hydraulic _
Pump Base 7/16 ..,...vveivrnnnnnn g C et eneanea cesea | ON [39-40
9N-611 .07 Gasket — Hydraulic Pump (Bottom) ...| 1 |.vevurnnnnnnnnn. 9N [39-40
IN-613 .03 Gasket - Hydraulic Pump ............ 2 e terserraranns 9N |39-40
ON-615 1.90 Piston - Hydraulic Pump ......c00c..| 2 f et he s s s e ON |(39-40
ON-617 .75 Cam Block - Hydraulic Pump .........| 2 |........ srssesss | 9N |39-40
9N-618 2.45 Cam — Hydraulic Pump ........cc0ue.. 1 e raraasanenaa 9N |39-40
ON-621 7.50 Valve Chamber Assy R.H. - Hvdraulic
Pump .......... crata s e e s e renana I Ch et et aasraaaaas 9N |39-40
IN-622 7.50 Valve Chamber Assy. L.,H. - Hydraulic
Pump ....iiviirnnnsnnnnnnnna vaeel| 1 Caema cssnssses | OGN |39-40
20881-8 .03 Bolt (Hex Head) - Hydraulic Pump
Valve Chamber 7/16-20 x 1.56 ...| 8 |...... cesseneeas | ON |39-40
ON-636 .18 Plug - Hydraulic Pump ......00euu. . 4 vessnnsnnsasssas | IN [39-40
ON-638 .65 Safety Valve Assy. - Hydraulic Fump 1 G rr e st et as e ON [39~40
IN-640 1.05 Control Valve Assy. - Hydraulic Pump| 1 |..... Gt e e s eeaanea ON |39-40
ON-649 .60 Bushing - Hydraulic Pump ........00.| 1 |.iveee... ces e 9N |39-40

POWER TAKE-OFF PULLEY ATTACHMENT

IN-TO00-A 15.00 Power Take-Off Pulley Attachment
ASSY . tevierninnnnnnan A I | Before Tractor
No. 7453 ...... | 9N [39-40
gN-T700-B 15.00 Power Take-Off Pulley Attachment
ASBY . vverncnnns s tabae s st 1 After Tractor
' No. 7452 ......| 9N |39-40
GN-T10 8.35 Shaft and Sleeve Assy. - Power Take-=
L eess] 1 After Tractor
No. 7452 ...... | 9N [39-40
9N-712 2.20 Bearing Assy. (Rear) - Power Take- |
L0} 1 . 1 crassassssssaans | OGN 3940
ON-T14 .06 Washer - Power Take-Off ......cveveel 1 |eceeennen.. vessss | OIN |39-40
ON-T15 2.10 Bearing Assy. — Power Take<Off .....| 1 |.e.euneonn. cevsss | OGN [39-40
ON-716 .80 Hub - Power Take-Off Clutch ........ 1 |...n... cesasanna OGN |39-40
351406-S .70-C |Washer (Special) - Power Take-Off
.01 13/32 I.D, x 1,50 0.D. ....cu... 1 f st e e cess | OGN |39-40

¥ Not subject to regular discount.



<@  FORD TRACTOR PARTS PRICE LIST
Part No. Price P-::.r_t Name Unit Remarks Type| Year
21440-5-7-8 -lf 723 |.-
E1#1~5~T 8/ i 353075-5 - 2144 2-5-7-8 I
Hxij;; o I ¥ 7934 iy |
= 719
T22: A y. . 7:1
33800-5 _ 14;
e ﬁlﬁwﬁ 351505-5-7-8-18 737 13
718 PG 7 i
20428- i;:i i&f'}; 761-ASS'Y
g; f’? - f"ﬁ’l. ;Q@m!,
s S - NGz,
351406-S .. . ; oy = A ¥ _ :1"";-5 M e =" t
90388-5 ' 762-AS5'Y
34808-5
21443-5-7-8

T46
—712 i
135
114
734 |
726 (
21443.'5"-."‘3
1 .
POWER TAKE-OFF PULLEY ATTACHMENT (CONT'D)
203885 $ .02 Bolt (Hex Head) - Power Take-Off .
Clutch Hub 3/8 - 16 x 1 ....... ) vesess| OGN |39-40
34807-5 .20~C | Washer (Lock) - Power Take-Off
_ .01 Clutch Hub Bolt 3/8 ........... 1 |eveveiensnnnneaa| 9N |39-40
gN-717 | 2.40 Sleeve — Power Take-Off Clutch .... ) S IR 9N |39-40
ON-718 2.55 Support - Power Take-Off Shaft
: Bearing ...ccoesenaessssns cen s 1 hesssassnuemeens 9N [39-40
20428-5 .02 Bolt (Hex Head) - Power Take-Off |
Shaft Bearing Support 3/8 - 16
}: 1_1;""’4 ----------- Ao OF oW OR W R OE W R R 4 * F @B 8 B B & % B 8 & B F EW L] g” 39"4[}
34807-5 20-C | Washer (Lock) - Power Take-Off | |
.01 Shift Stop 3/8 evievrnnrensnns 4 |iuerereanananasss| 9N [39-40
aN-T719 1.45 Rail - Power Take-Off Shift ....... 1 |.eessssncnnesana .| 9N |39-40
79-7234 .02 Spring - Power Take-Off Shifter ... 1 e sen e e .| 9N |39-40
353075-S .01 Ball (Steel) - Power Take-Off
Clutch Shaft 3/8 Dia. +..... e 1 “aan e seecaanus 9N |39-40
33800-S .01 Nut (Hex) - Power Take-Off Shift
Rail 3/8 — 24 . .ivviinnnncsnns I N P 9N |39-40

% Not subject to regular discount.




FORD TRACTOR PARTS PRICE LIST -
Part No. Price _ Part Name Unit Remarks Type| Year
POWER TAKE-OFF PULLEY ATTACHMENT (CONT'D)
.20-C Washer (Lock)-Power Take-Off Shift
34807-S .01 Rail 3/8 vuoverrevennnnnnns. AU S S ...| oN [39-40
9N-720 .35 Fork - Power Take-Off Shlft... ...... 1 c et sanmal ceenan 9N [39-40
ON-T721 1.80 * |Plate - Power Take-Off Shift .......| 1 e e vesses| 9N |39-40
21440-S7-8 .02 Bolt (Hex Head)-Shifter Plate Power :
Take-Off 7/16 - 14 x .75 ....... 2 |..... ceesensseee | 9N [39-40
21441-57-8 .02 Bolt (Hex Head)-Side Cover and Brake
Sector 7/16 - 14 x 1.128 .......| 4 |......vvvvev....| on l39-40
ON-T722 .30 Stop-- Power Take-Off Shift ........| 1 Gt et s e sees | OGN [39-40
33800-5 .01 Nut (Hex]—aner Take-Off Shift Stop
3/8 - 24 ,.,....... e e eves| 1 s s e aees cesnss | OGN |39-40
34807-5 .20-C | Washer (Lock)-Power Take ﬂff Shift
.01 Stop 3/8 it ee e . 1 vesasssessnanass | ON [39-40
9N-723 .40 | Lever - Power Take-Off Shift ..... Lol 1 “eieae i m e ey .| 9N |39-40
ON-724 _ .85 Washer - Power Take-Off ............ 1 A A A 9N [39-40
IN~-T25-A 7.00 Shaft - Power Take-Off .............| 1 |Before Tractor
No, 7453......| 9N [39-40
ON-~7 26 .75 Cap - Power Take-Off ............... 1 |..... ceeeaaaa vo. | 9N |39-~40
ON-727 .35 Seal - Power Take-Off ..............|l 1 et i eeaeeanans .| 9N |39-40
9N-728-A .30 Case ~ Power Take-Off Seal .........| 1 |Before Tractor
No. 7453......| 9N |39-40
ON-728-B .30 Case - Power Take-Off Seal ........ .| 1 J|After Tractor
' No. 7452......| 9N [39-40
9N-T29 .03 Spring - Power Take-Off ........ cens| 1 Ph e N s e .| 9N [39-40
IN-T730 - .06 Guide - Power Take-Off Spring.......| 1 f e cereaa vo| OGN |39--40
ON-7 31 .06 Ring -~ Power Take-Off Clamp ...... N | L a e cvensas| 9N [39-40
- 4 9N-732 .02 Ring (Snap)-Power Take-Off .........| 1 Ceeana visaeees| 9N [39-40
F ’ IN-T733 1.40 Cover - Power Take-Off ....... sessea| 1 reea by vesees| IN |39-40
21443-S7-8 .02 Bolt (Hex Head)-Power Take-Off |
Housing Cover 7/16 - 14 x .94 ..| 4 |.iuuuuunn oo ... ««| 9N |39-40
| 9N-7 34 .40 Retainer - Power Take-Off .......... 1 C e am s a by 9N |39-40
9N--735 .25 Sleeve - Power Take-Off ............| 1 sressasasssssaaa| 9N [39-40
ON--7 37 10.25 Gear Assy. - Power Take-Off Driver .| 1 e e e e e veea| 9N [39-40
ON--7 40 4.00 Pulley - Power Take-Off ........... 1 besdaMesa et 9N |39-40
20875-S .02 Bolt (Hex Head)-Pulley To Power Take—
Off Drive Shaft 7/16 - 20 x 1.00] 4 |................| 9N [39-40
351436-S7-8 .01 Washer (Lock)-Power Take-Off Pulley '
' £ U T T T 9N |39-40
9N-743 1.05 | Cone - Power Take-Off Gear Bearing .| 3 |........... «ves-| 9N |39-40
01¥-1202 .45 Cup - Power Take-Off Gear Bearing ..| 3 P e e s s e e e .| 9N [39-40
9N-745 4.35 Gear -~ Power Take-Off Driven .......|l 1 et e C e 9N [39-40
351505-87-~ .01 Washer (Flat)-Power Take-Off Pulley
8-18 Driver Gear 5/8 .......... cvenaa] 1 il en e 9N |39-40
33859-5 .06 Nut (Castle)-Power Take-Off Driving
Gear 5/8-18 .....iuiiininnnnnnna. 1 resssiasiaasesa. | ON [39-40
.75-M | Pin (Cotter)-Power Take-Off Driving
72035-5 .10~C Gear 1/8 x 1" . ... ... A | Ch e crseeana .| 9N |39-40
' .03=-X
: IN-T46 1.00 Shaft - Power Take-Off Pulley ......| 1 b e e te v «o| 9N [(39-40
ON-~-T47 .05 Gasket - Power Take-Off Cover ......| 1 cersensssasnanss.| ON [39-40
9N--749 .70 Seal - Power Take-Off Gear Bearing
_ 0il ....... thttaases e N | Lemnseneanne vres| 9N [39-40
9N-750 .15 Seal - Power Take-Off Pulley Bearing|
~ L P B | tasssassaassnass| 9N [39-40
9N-752 - .65 Cone and Roller Assy.-Power Take-Off . |
Gear Pilot Bearing ....... cevens 1 sessesnansseassa| 9N [39-40
9N-753 .30 Cup - Power Take-Off Gear Pilot '
i" Bearing ......ivuvvennnnnnnnanes 1 Gttt aeaana Ceeeeaa 9N |[39-40
. ON-754 - ,05 Ring (Snap)-Power Take-Off Bearing .| 2 seesassnssaranes| ON |39-40

# Not subject to regular discount.
11



m FORD TRACTOR PARTS PRICE LIST

Part No. Price Part Name Unit Remarks Type| Year

POWER TAKE-OFF PULLEY ATTACHMENT (CONT'D)

ON-760 #29.00 Power Take-Off and Pulley Assy. ....| 1 |..c.ceinenn ceesas| 9N [39-40
ON-T761 3.20 Cover and Cup Assy.-Power Take-Off .| 1 e asaaeraecann oN |[39-40
21443-S7-8 .02 Bolt (Hex Head)-Power Take-Off
Housing Cover 7/16 — 14 x .94 ..| 4 |.ccvoeraerannnes gN |39-40 - :
34808-5 .45-C | Washer (Lock)-Power Take-Off Housing f
b .01 Cover Bolt 7/16 ..... PR Y S I e 9N |39-40 | |
9N-762 11.00 |Housing and Cups Assy.-Power TakeOfff 1 |....... EA .. | 9N |[39-40 |
353064-S .03 Plug (Pipe)-Drain Plug 1/2" .......o| 1 Jeeevioeinnnnnnn. 9N |39-40 |

WHEELS AND WHEEL HUBS

9N-1012 .08 Nut - Wheel Bolt (Front and Rear) ..| 10 |.....ccvuvnnenns gN |39-40 !
9N-1015 | 4.25 Wheel Assy. — FIont ..eveveesnssnses| 2 |ecavecenns veeees| ON |39-40 |
9N-1104 6.60 Hub Assy. - Front Wheel ....... R I T I canaaes 9N [39-40
78-1107 .04 Bolt -~ Wheel Hub (Front Wheels Only)
| Press Fit .....0vev.n.. Ceeenas FR N 1 9N |39-40
gN~-1108-C 8.75 Rim and Band Assy. — Rear 8 x 32 ...| 2 |...euennnn Ceeras aN  |39-40
9N--1108-D %310, 25 Rim and Band Assy. - Rear 10 x 28 ..| 2 Optional
' Equipment ....| 9N |39-40 _
350719--S7-8 .05 Bolt (Round Head)-Rim to Disc |
5/8 = 18 vueenunsrnnnnnornannnes 12 |eveennnnnannnns .| oN |39-40 ~ |
|
— e ——— - — — i
)
350719-5 |
{é 1108 351505-S 0 |
- |
|
1

33806-5

74186-5

20882-5— |
Q456-L.H. B 13936-5-7-8 |
3,343%?'3 2034 .
| 807-5 g /"’_\ﬂ- A
| 2035 = NG 2042
= 3 2039
| = =
2030-ASS'Y T U= }
60414-s— T HIA ' |

2304

2227

2050

2213
ASS"Y

2019
1 ASS'Y

# Not subject to regular discount. wt See Pulletin for discount
12




-

FORD TRACTOR PARTS PRICE LIST

Part No. Price Part Name Unit Remarks Type| Year
WHEELS AND WHEEL HUBS (CONT’D)
33806~S7-8-18 |$ .05 Nut (Hex)-Clamp to Disc Wheel 5/8 ..| 12 |........ Ceeeaeen 9N |39-40
351505-87~ .01 Washer (Flat)-Rear Disc Wheel to Hub
85-18 5/8 i AT B & T [ eess| 9N |39-40
ON-=1117 .10 Bolt - Rear Wheel Disc to Brake Drum| 12 |...... C e .. | 9N |39-40
ON-1122-D 7.50 Disc - Wheel Rear 32 x 8.00 ........| 2 teeee s e vee| 9N |39-40
ON~-1122-E 7.85 Disc — Rear Wheel 10 x 28 ........ ..| 2 |Optional
Equipment ....| 9N [39-40
33806-S7-8-18 .05 Nut (Hex)-Rear Axle to Rear Wheel
5/8 tiiiierisssrnnnrasesesnan wool 12 |iiie.an. e e s 9N |39-40
351505-S7- .01 Washer (Flat)-Rear Axle to Rear
8-18 Wheel Bolt 5/8 .....veveunens veo|l 12 fiiiiiaaaa, ceesas| ON [39-40
ON-1126 3.55 Brake Drum ......c000c0.. cesenanas ceo| 2 Casesasana ceesea| 9N |39-40
ON-1139 .75 Cap - Front Hub ....... cessaaaa censl 2 tressssnsesreess| 9N 139-40
ON-1190 .10 Cap - Front Hub Dust ......... beaena b 2 hsenaeas .| 9N |39-40
ON~-1195 .03 Washer - Front Hub Bearing Retainer.| 2 |....... Cee e 9N |39-40
B-1201 1,00 Cone and Roller Assy. - Front Wheel
Inner Bearing ....... et eaana ool 2 cettenneas cevna agN |39-40
B~1202 .40 Cup -~ Front Wheel Inner Bearing ....| 2 rrsarestrensnmae 9N |39-40
B-1216 .65 Cone and Roller Assy. - Front Wheel
Outer Bearling .....cevunes - aN | 39-40
B-1217 .30 Cup - Front Wheel Outer Bearing ....| 2 |..... Cee e .+ | 9N |39-40
BRAKES
(See Illustrations on Pages 12-20)
ON-2019 3.20 Brake Shoe and Lining Assy. .c.covas] 4 |oueens Ceseaeesas o9N |39-40
92y-2021-B 1.00 Lining ~ Brake Shoe ....... ceesnnans| 4 ches e raaanas ...| 9N (39-40
351978-5 .01 Rivet ~ Brake Lining to Brake Shoe .| 60 b semmasans .| 9N [39-40
ON-2030 .20 Equalizer Assy. - Brake ....... P - Cesan e veos| 9N [39-40
33800-57-8 01 Nut (Hex)-Brake Eccentric 3/8 -~ 24 .| 2 |.cieveiaonnn. ... | ON |39-40
34807-S .20-C | Washer (Lock)-Brake Equalizer
.01 Eccentric 3/8 ... ...... NP 2 |...... Ceasaaaans ON [39-40
9N-2034 .05 Spring (Return)-Brake Shoe ......... b S Cea e ON [39-40
ON-2035 .10 Spring (Return)-Brake Shoe - Long ..| 2 hess e . 9N |39-40
aN-2036 .05 Spring (Return)-Brake Shoe Adjusting
Side LOWET ..vieeressnsssnssanns 2 cemss s e B a .| 9N [139-40
81T~2038 .20 Stem (Adjusting)-Brakes ........ R ¢ . «...| 9N |39-40
ON-2039 .04 Stud - Brake Shoe Retracting Spring
Adjusting Side ....... ... . 2 e s e aeaaes . e gN (39-40
gN-2040 .75 Bracket (Adjusting)-Brake ..........| 2 f et saesaaeaeas 9N |[39-40
60442-S .30-C | Rivet (Round Head)-Brake Adjusting
.01 Bracket to Brake Plate ..... R 6 S v ON |[39-40
ON-2041 .35 Wedge - Adjusting ............ ceeses| 2 f e aaean s teesssesa] 9ON [39-40
81T-2042 .25 Link ~ Brake ShO€ ..vevvavvnsvnsanasl & [ ooan. terssnsaaes]| 9N |39-40
aN-2043 .02 Cap ~ Brake Adjusting Bracket ......| 2 e er e vess| 9N |39-40
ON-2050 .80 Wedge (Operating)-Brake ...... veeess 2 e semer e 9N |39-40
78-2067-C .01 Cap - Brake Shoe Hold Down Spring ..| 4 . ereens| 9N [39-40
78-2068-C .01 Spring (Hold Down)-Brake Shoe ......| 4 |...... feane s gN |39-40
9N-2069 .01 Pin (Hold Down)-Brake Shoe ......... 8 |evvivanennnanna .| 9N [39~40
78-2071 .01 Nut - Brake Shoe Hold Down Spring
Centralizer ......cecenenann A . T c.s.| 9N 39-40
78-2085-A .01 Pin - Brake Adjusting Stem Spring ..| 2 |.eeiciicicsaennes 9N |39-40
78-2086 .01 Spring (Index)-Brake Adjusting Stem.| 2 cates v e e .| 9N [|39-40
81T-2108 .25 Spring Assy. - Adjusting Stem ......| 2 e cees| 9N |39-40 o
9N-2209 12.50 |Brake Assy. - R.H. ovvoenn. AU S DR e ON |39-40 ~ii .
9N-2210 12.50 |Brake Assy. — L.H. ....... s ) S I e ON |39-40 72 ¢
9N-2213 4.10 Brake Carrier Plate and Brackets R T s
Assy. Right or Left ............] 1 caEasran e vees| 9N |39-40 f7;”
9N-2227 .12 Bushing - Graphite ........ R L eseenasassesass| 9N |39-40

#* Not subject to regular discount.

13




G

FORD TRACTOR PARTS PRICE LIST

Part No. Price Part Name Unit Remarks Type| Year
BRAKES (CONT’D)

ON-2247 $ 3.95 Shaft — Brake ....cveeieeeesennnasnss 7 R IN |39-40

9N-2248 .20 Collar ~ Brake Shaft .......... AR I 2 veeseess| ON |39-40

352472-.57-8 .01 Pin —~ Brake Shaft Collar .120/.130..] 2 |.u.ieinineennnnn ON |39-40

9N-2304 .75 Braket - Brake Camshaft ............ 2 |eiiriennisenansas| 9N [39-40

60414-S .25-C | Rivet (Rount Head)-Brake Camshaft

.01 Braket 1/4 x 3/4 ...viveinnenaas 8 s ascarsaansas 9N |39-40

ON-2324 1.90 Arm - Brake Pawl ....cviitnenrennnns ) 9N |39-40
20882-S7-8 .04 Bolt (Hex Head)-Brake Pedals 7/16 —

20 X 2.25 .ttt e | 9N |39-40
33794-S7-8-18 .02 Nut (Hex)-Brake Pedal Bolt 7/16 - 20| 1 |......ceieeununns 9N |39-40
351436-S7-8 .01 Washer (Lock)-Brake Pedal to Brake

Shaft 7/16 ..vvvieeniennnnnensns 1 |iiiiiieneenanaas| 9N [39-40

9N-2455 3.25 Pedal - Brake R.H. ......cciiieivnns 1 sessssssssnsssss| OGN |39-40
9N-2456 3.25 Pedal - Brake L.H. ....civiirinnennn ) 9N |(39-40
74186-5 .04 Key (Woodruff)-Brake Pedal 1/4 x

) cenes| 2 fh s eeraseneasnas ON [39-40
20882-S7-8 .04 Bolt (Hex Head)-Brake Pedal 7/16 -

20 X 2,25 it r e 4 | . iiiiiiaanea ON |[39-40
33794-57-8-18 .02 Nut (Hex)-Brake Pedal Bolt 7/16 — 20 4 |................ ON |39-40
351436=57~8 .01 Washer (Lock)-Brake Pedal 7/16 ..... L ON |39-40

78-24T7 07 Bushing - Brake Cross Shaft ........| 1 crsssssssssssass| IN |39-40
ON-2786 .35 Pawl — Brake ....iiiiintnnnssnnnnens 2 L 9N |39-40
73936-S7-8 .05 Pin (Clevis)-Brake Pawl L .H, 1/2 -

- S P 9N |39-40
74079-S7-8 .06 Pin (Clevis)-Brake Pawl R.H. 1/2 -

p 1 PR . 9N |39-40

. 75=-M
72026-S .10-C | Pin (Cotter)-Brake Pawl ............ P 9N |39-40
L03-X
9N-2796 .60 Sector — Brake .....c.iieinirennnnnnnas . 9N [39-40
FRONT AXLE
AN-3006 7.00 Axle - Front R.H. Half with Bushings| 1 vessssssssssssas| 9N |39~40
9N-3007 7.00 Axle - Front L.H. Half with Bushings| 1 | ...ccereneeennes 9N |39-40
353027-A2-57-8 .05 Fitting -~ Lubrication 1/8" .........| 2 testsasaasaaanns 9N |39-40
9N-3010 5.75 Center ~ Front Axle .......cveunenn 9N | 39-40
9N--3029 9.35 Support Assy. - Front Axle ........ J 1 creesassessessas]| 9N |39-40
aN-3037 .15 Bushing ~ Front Axle .....coveenenes ) aN | 39-40
21182-S7-8 .20 Bolt (Hex Head) -~ Front Axle Center

to Half 5/8 - 18 x 2.875 ....o.ool 4 | evverinnnnnnnnnn ON |39-40
33806-S7-8-18 .05 Nut (Hex) - Front Axle Center to

Front Axle Half Bolt 5/8 ....... S ON |39-40
351505-57 .01 Washer (Flat) - Front Axle Center to

8-18 Front Axle Half Bolt 5/8 .....cu] 4 | viinerennnnnnnns ON |39-40
20880-S7-8 .05 Bolt (Hex Head) -~ Front Axle Support

to 0il Pan 7/16 - 20 x 1.375 ...| 6 . 9N |39-40
33792-S7-8 .02 Nut (Hex) -~ Front Axle Support.7/16

e L | 6 crsessvarisssens| 9N |39-40

ON=3105 11.00 Spindle Assy. -~ Front Axle ......... 2 waresrssansevsese]| 9N |39-40

351129-S .07 Nut (Castle) - Front Axle Spindle
Assy. 3/4=16 ...ovririinnnnnnnnsa 2 cessesssennasees ON [39-40

1.50-M | Pin (Coter) - Spindle Nut 5/32 x
72054-S «20-C - S 2 ON |39-40

{ .05-X

9N-3109 .20 Bushing - Spindle .........cccviue.n. . 9N |39-40
9N-3122 .15 Pin - Spindle Bolt Locking .........] 2 cssssvasssnsssss| 9N |39-40

¥ Not subject to regular discount.

14

p==

|
:
I
|
b
|




FORD TRACTOR PARTS PRICE LIST “D-

Part No. Price ' Part Name Unit Remarks Type| Yeax

| - 3304-RH-ASS'Y .

3305~ L.H.- ASS'Y

99998-§ | f
i 3394
353043-AS 353043
3989-AS5'Y 72026-5 353043 A5
340929 351059-5 3989-ASS'Y
72008 £ j
it do g 3336
333 720265 // 351059 3339
3332 = | 91191 /4 72026 337925
3130-R.H 3405 351436-5
H. 3010
= - 3131-LH
3510595 338065
_ 3129
I 351505
3598 3598
3109 -ﬂﬂ 211915
£ "W
3006-RH. 0 3007-LH.
3 |
353027-$ 3530275
1 3123
3193 o SR
3105 ASS'Y 3105-A55'Y
1195—— 79054-5
72054
3511295 33806-s) 351505-S L 350635 L.33790-5 3126 £3029 Ass'y L.20880s L21189-5 e 351129-5

FRONT AXLE (CONT'D)

33792-57-8-18 |$ .02 Nut (Hex) - Front Axle Spindle Pin
7/16 — 20 ....... Cieeseasasanans 2 cesesaraeae e s 9N [39-40 .
351436-S7-8 .01 Washer (Lock) - Front Axle Arm 7/16.] 2 | . uiieenrnnnnnn. gN |39-40
9N-3123 .40 Bearing - Front Axle Spindle .......l 2 csessssssassssss| 9N [39-40
9N-3126 ' 1.20 Pin ~ Front Axle ......citiennnnnnnn | 9N | 39-40
350635-57-8 .10 Bolt (Hex Head) - Front Axle Pin ...| 1 | ..o inennnns 9N | 39-40
33790-S7-8 .02 Nut (Hex Head) - Axle to Axle
Support 7/16 -~ 20 ..... P I | Cisesametertans 9N |39-40
ON-3130 2.85 Arm -~ Spindle R.H. ......... | vassssssssssnsnas| 9N |39-40
ON-3131 2.85 Arm - Spindle L.H. ..iveiiritnnnnnnn | 9N | 39-40
T8-3289 .95 Spindle Ball Joint ASSy. ..vvvevnsns] 2 | ieennesennnnnsns 9N | 39-40
351059-S7 .03 Nut (Castle) - Spindle Ball Joint
ASBY . (it itanreanns e eeaaa 4 e vesesssssa| 9IN [39-40
: .75-M
| 72026-5 { .10-C | Pin (Cotter) - Drag Link 1/8 x 7/8 .| 4 |........ vesessss| ON |[39-40
j . .03-X
9N-3304 3.35 Link Assy. - Steering Drag R.H. ....] 1 |u.ieiieirnnnnnn.. 9N |39-40
E- ON-3305 3.35 Link Assy. = Steering Drag L.H. ....] 1 | .iurrennnennnnn .| 9N |39-40
f A 353043-A2 .03 Fitting (Lubrication) - Steering
S7-8 . Drag LinK «ovueeeernennneneennns S .| 9N |39-40
) 9N-3324 .25 | Cover Assy. ~Dust ..........ccun... 2 [eeeiiiiiiiiiiaes]| 9N |39-40
| 78-3332 .02 Cover - Spindle Connecting Rod Ball
Stud Dust ... iinn e nnnenrnnneas N D T I veesssss| 9N |39-40
78-3336 .01 Retainer - Steering Drag Link and _
Tie Rod Grease .......cevsavss-4 2 traermmnanrnEny . 9N | 39-40
22228-5 .04 Bolt - Steering Drag Link Clamp ....0 2 | +cieeieoeinnnnns aN | 39-40

¥ Not subject to regular discount.

15



cﬂih FORD TRACTOR PARTS PRICE LIST

3627

-

33803-5

35119-5
S 351544-5
351195

3573
3609
3571

3598

T 3595

ASSY

3571

21445 5
3514285
3593
3543

3517—
3526 RH. T,
3527 LH. . St >
3517 ‘ i 2 |
3670

3543

21447-5
351428-s

=—74106-S
7227
7229
7228

20346-5

9805

7210

11506 ASS'Y

12410

—739092-5
f~=79003-5

16




FORD TRACTOR PARTS PRICE LIST

P

Part No. Price Part Name Unit Remarks Type| Year
FRONT AXLE (CONT’'D)
34029-S $ .02 Nut (Hex) — Steering Drag Link Clamp
5/16=24 ....iiiiiirir i 7 9N |39-40
.50-M | Pin (Cotter) - Steering Drag Link
72008-S .10-C Clamp 1/16 x 5/8 ... rnnnnn. 2 9N [39-40
.02-X
I9N-3405 3.85 Rod - Front Radius .......0veveennes 2 e iiiiir i 9N |39-40
21191-87-8 .20 Bolt (Hex Head) - Front Axle to
Radius Rod 5/8 - 18 x 5.312 ....| 2 Ch s s e e gN |[39-40
33806~57-8~18 .05 Nut (Hex) - Front Axle to Radius
Rod Bolt 5/8 .vivvrivennannnnenoa 2 P At st atnadaa s 9N [39-40
351505-S7- .01 Washer (Flat) - Front Axle to Radius
8-18 Rod Bolt 5/8 ........ Cedan b 7 ON [39-40
9N-3440 .55 Cap ~ Radius Rod Ball ..... G aeesasan 2 crsarsresascsass| 9N [39-40
88523-S .04 Stud (Screw) - Radius Rod Ball Cap
£ N TP B e e st 9N |39-40
33792-S7-8 .02 Nut (Hex) — Radius Rod Ball Spacer
Cap 7/16 = 20 oo ineiannnnns L cesesss]| OGN |39-40
351436-57-8 .01 Washer (Lock)-Radius Rod Ball Cap
Stud 7/16 ...vvrenrinnnnnnnns el 4 cessssanssesass| 9N [39-40
9N-3442 1.15 Spacer - Radius Rod Ball .......... I N ceees| 9N |39-40
88398~5 .04 Stud (Screw)-Radius Rod Ball Spacer
T/16 oininennnnns P r e et e N aN |39-40
33792-S7-8 .02 Nut (Hex)~Radius Rod Spacer 7/16 -
20 it e it st s s 2 C e e sassenens ..| 9N |39-40
351436578 .01 Washer (Lock)-Radius Rod Ball Spacer
T/16 o vininnnnn. Cesransesreanaes| 2 sssssasssassssas| 9N [39-40
STEERING GEAR
GN~-3501-A m *43.50 Steering Gear Assy. Less Instruments
and Throttle Control ........... 1 f et eaeaas sers| 9N [39-40
gN-3501-B a *46,T5 Steering Gear Assy. Less Instruments
and Throttle Control ........... 1 | eeiiien. . 9N |39-40
ON-3517 .30 Bearing - Steering Sector .....veev.. 4 e eessan ceesa| 9N [39-40
ON-3525 7.25 Shaft and Pinion - Steering Gear ...| 1 |........ vesesens| 9N [39-40
33803-S .04 Nut (Hex Head)-Steering Wheel 5/8 -
N.Fo 3 o i iiiiinn e e s e | 9N |39-40
351119-5 .03 Nut (Hex)-Steering Shaft 13{15 - 28.] 2 Cheeseeanans s 9N |39-40
351544-S .03 Washer (Lock)-Steering Shaft .815 -
2 S gN | 39-40
ON-3526 9.25 Sector - Steering Gear R.H. ........| 1 ceserarangeeneas| 9N |139-40
ON-3527 9,25 Sector - Steering Gear L.H. ...... . 1 ceeseesssssseses| 9N [39-40
ON-3528 .02 Seal — Steering Arm Dust ......... R L o TP 9N |39-40
9N-3540 .60 Shaft - Steering Sector ...vseeeeasas| 1 P e e . ON |39-40
ON-3543 .12 Washer - Steering Sector Outer
Thrust .......ceen. Ces e e cerwes| 2 e . .| 9N |39-40
ON-3550-A = #*7.50 Housing -~ Steering Gear Lower ......| 1 cerssassssessss| 9N |39-40
9N-3550-B a *7.50 Housing - Steering Gear Lower ...... D 9N [39-40
74106-S .01 Plug (Expansion)-Steering Gear
Housing 5/16 ........ e S 9N |39-40
21447-87-8 .03 Bolt (Hex Head)-Lower Steering
Housing to Transmission Housing
7/716 = 14 X 1.5 ..ivriinennnnnnea B tssrsssssrssssss| IN |39-40
351428-S7-8 .01 Washer (Plain)-Lower Steering
Housing to Transmission Housing
7/16 ~ 1/8 x 29/32 ........ el B | eeriieieenaena.]| ON [39-40
ON-3551-A m *14.00 Housing - Steering Gear Upper ......| 1 f e s s s e s s . 9N |39-40
ON-3551-B a #14.00 Housing - Steering Gear Upper ......| 1 et e aeea e aN |39-40

#* Not subject to regular discount.

17

B A See remarks on page 48



=

FORD TRACTOR PARTS PRICE LIST

Part No. Price Part Name Unit Remarks Type| Year
STEERING GEAR (CONT'D)
21445-S7-8 .03 Bolt (Hex Head)-Upper to Lower
Steering Gear Housing 7/16 - 14
X 1.62 L. i i i e N T aN |39-40
351428-57-8 .01 Washer (Plain)-Upper to Lower
Steering Gear Housing 7/16 - 1/8
X 20/32 .ttt s © P E e e Lt e e 9N |[39-40
B-3552 .25 Cup - Steering Gear Worm Bearing
Lower +..veeierinnnennnnns veseaes 2 f b e s are e 9N |39-40
ON-3563 .12 Washer —~ Steering Sector Inner
Thrust .. ..venirennrerneenannnas 1 tevesenssassesse| 9N [39-40
68-35T1-A .25 Roller Assy. - Steering Gear ...... J 2 cesvsssrasssnsest IN |39-40
ON-3573 .45 Cone -~ Steering Gear Bearing ..... ol 2 tersrnsseanensss| OGN |39-40
9N-3593-A = .01 Gasket - Steering Gear Housing-Rear.| 1 cesesessrrasesrs| 9N [39-40
9N-3593-B a .01 Gasket - Steering Gear Housing-Rear.| 1 |....... veseseres| OGN |39-40
ON-3594 .01 Gasket - Steering Gear Housing-Front| 1 |........ - ‘e 9N [39-40
9N~3598 .03 Retainer - Steering Column 0il .....| 1 | .. ironeennna gN |39-40
9N-3600 3.85 Wheel Assy. - Steering ....... vessaes] 1 F et eterteeranens ON |39-40
B--3609 .02 Key — Woodruff .......cciiinminenensn 1 vesssrssasssssss| ON [39-40
ON-3627 .70 Cap ~ Steering Wheel Center ........ 1 srs s s e nensenne .| 9N [39-40
ON-3660 .05 Seal - Steering Column Dust ........ .| 9N [39-40
ON-3661 .15 | Retainer - Steering Column Seal ....| 1 |..uivuueueunnnn.. 9N [39-40
ON-3669 .12 Cap — Steering Column ......voe v | 9N |39-40
ON-3670 .05 Packing - Steering Sector ..........| 4 Ceessessasesaans 9N [39-40
ON-3685 .07 Key - Ignition Lock .......... A P et s s esasanae 9N |[39-40
ON-3686-B1 .85 Lock Cylinder Assy. - Ignition .....| 1 tesesssasssessss| 9N |39-40
26456-57-8 .40-C | Screw (Round Head)-Ignition Lock
.01 Cylinder Assy. 6/32 - 1/4 ...... 2 sessassssssnssss]| ON [|39-40
351118-S7-8 .05 Nut (Hex)-Ignition Lock Cylinder
Assy. 13/16 .. ... iiinnnnnnenaa 1 Gt ree e aa e 9N |39-40
ON-3698 .05 Patent Plate - Ford .....0000ensnea..] 1 et e sareamaeen ON |39-40
02032-S19 .01 Screw (Round Head Drive)-Patent
Plate to Steering Gear Housing
No. 4 X 3/16 ...vvrrinnernnnnnans 4 |...... criessnssas| IN [39-40
9N-3699 .35 Spring - Steering Column Dust S5eal .| 1 |....... Ceaaas »es| 9N [|39-40
ON-3701 .05 Lens ~ Ignition Indicator Lamp ..... 1 vessrsssnsnssas| OGN [39-40
ON-~-3702 .70 Lamp Assy. - Ignition Indicator ....| 1 Ceneneeeaaa vessa| 9N [39-40
REAR AXLE
AN-4000 *155.00 Rear Axle ASSY. ...vivierennnnasnnns 1 Gt e s .| 9N |39-40
ON-4005 #80,00 Axle Assy. ~ Rear-Less Hydraulic
Mechanism, Pump, Axle Shafts,
and Brakes ....... .0t rnnnnnns 1l | eeeennen. vesases| 9N [39-40
9N-4012-B & *14,00 Housing - Rear Axle R, H PR E A 9N |39-40
74121-S .01 Plug (Expansion)-Rear Axle Housing
| R | st s s s 9N |39-40
ON-4013-B % *14,00 Housing - Rear Axle Shaft L H., .....| 1 Gt et e ereaenenn 9N |39-40
21444-57-8 .03 Bolt (Hex Head)-Rear Axle Housing to
Center Housing 7/16-14 x 1.562 .| 21 |....cvviivenneeas| 9N [39-40
ON-40125 .00 Housing - Center .....cvevennnneanns J 1 cresssrasssensss| 9N |39-40
O9N-4035 .18 Gasket -~ Rear Axle Differential
Housing ...cciieieennnnens . . aN | 39-40
9aN-4129 .03 Gasket - Differential Haus1ng {Rear} 1 Gt et aaa e veo| 9N |39-40
9N-4130 .05 Gasket - Axle Housing (Outer) ......| 2 |e'iurrrrnnnnnnns 9N |39-40
ON--4131 L05 Gasket - Differential Housing Side .| 2 e e e e . aN (39-40
ON-4132 .45 Collar -~ Axle Shaft Bearing ..,.....| 2 vereeene beeins 9N |39-40
9N-4133 .25 Retainer -~ Axle Shaft Bearing-......| 2 |......0.iovoa.o]| 9N [39-40
88113-5 .04 Stud {Screw)-Rear Axle Housing to
Bearing Retainer 7/16 ......... . e e .. .| 9N |39-40

# Not subject to regular discount.

138

W A P See remarks on pages 47-48

1
P
]




FORD TRACTOR PARTS PRICE LIST

L

Part No. Price Part Name Unit Remarks Type| Year
REAR AXLE (CONT’D)
33791-518 $ .02 Nut (Regular)-Rear Axle Shaft
Bearing Retainer to Axle Shaft
Housing 7/16-20 ......... venneas] 12 it | 9N [39-40
351436-57-8 .01 Washer (Lock)-Axle Bearing Retainer
to Axle Shaft Housing 7/16 .....] 12 | e e eenennen aN - |39-40
9N-4150 .25 Trough Assy. -~ Differential Bearing
01l ..t ir it i in e innnn f s e e 1 e s arr s svsss| OGN |39-40
9N-4195 2.75 Spacer - Driving Gear Thrust Block .| 1 Gt aemanes vessess| 9N [39-40
20388-52 .02 Bolt (Hex Head)-Driving Gear Thrust -
Block Spacer to Rear Axle Center
Housing 3/8-16 x 1" ............ 2 C e e e cee.| 9N [39-40
33800-5 .01 Nut (Hex)-Gear Thrust Block Spacer
to Rear Axle Housing 3/8-=24 ....| 2 | .uvirrunenrnnnnnns 9N |39-40
.20-C | Washer (Lock)-Thrust Block to Axle
34807-5 .01 |  Housing Bolt 3/8 .......eevevuel 2 |eveveuennnn.s .| oN [39-40
ON-4201 #29,50 Differential Assy. - Rear Axle ..... 1 C et e cesss| 9N |39-40
IN-4203 #24.50 Gear and Pinion Assy. - Differential
(Matched Sets) ..vvivveennn.n. S S G cevevees| OGN [39-40
9N-4204 11.35 Case Assy. - Differential .......... 1 f et earaaenanns 9N [(39-40
79-4210 14.25 Gear ~ Driving .. .vvvevveonnananenns] 1 s s e te s e 9N [39-40
352150-S .03 Rivet (Round Head)-Driving Gear to
| Differential Gear Case 7/16 -
1-1/2 .iuninnnnn. C e s e e veeo 12 ..., ceesssansa| 9N |39-40
ON-4211 2.25 Spider - Differential ......000vuu.n 1 e e s e e sesess| OGN |39-40
91T-4215 .70 Pinion - Differential ...... caeasees| 1 et et e e e oo 9N [39-40
BB-4216-C .15 Screw - Differential Gear Case ,....| 8 C e e e ae e 9N |[39-40
ON-4221 2.35 Cone and Roller Assy. - Rear Wheel .| 2 s eeeaaean ve.o| 9N [39-40
BB-4221-B 2.50 Cone and Roller Assy . - Axle Shaft
Inner Bearing ........c000.. R I T C e e a9N |39-40
IN-4222 1.15 Cup~~Rear Wheel Bearing ........ vees| 2 cassassnsssannaa]| ON |39-40
BB-4222 1.35 Cup -~ Axle Shaft Inner Bearing .....| 2 |...... ciesraeneaa| ON [30-40
79-4228 .18 Washer -~ Differential Gear Thrust ..| 2 |........ Ceea 9N |[39-40
ON-4229-A .04 Shim - Rear Axle Bearing .003 Thick.| 2 P h e e eeeaea cesss] 9N [|39-40
9N-4229-B .04 Shim ~ Rear Axle Bearing .005 Thick.| 2 . ceseseennaa .| IN |39-40
ON~-4229-C .04 Shim -~ Rear Axle Bearing .010 Thick.| 2 |..... C et a e 9N - |39-40
79-4230 .06 Washer (Thrust)-Differential Pinion.| 4 |......... vessses| OGN [39-40
ON-4231 28.00 Axle Shaft and Brake Drum Assy. with
Bearing, Retainer and Seal .....| 1 |..... e aeans OGN |39-40
ON-4232 24,25 Axle Shaft with Bearing, Retainer, :
| Seal and Studs ...... P L S B« I . T T
91T-4236 2.35 Gear - Differential .........oonu... 2 A ON |39-40
9N-4251 .60 0il Seal - Rear Axle Bearing ....... 2 s e o s iie maas 9N |39-40
IN-4605 4.00 Drive Shaft ASSy. ...uviiinrivennnnns 1 | ....... feee e 9N |39-40"
79-4610 15.35 Pinion = Driving ....eeeevneneas esaa| 1 e ves| 9N [39-40
BB-4614-B 4.50 Sleeve, Pin and Bearing Cups Assy. -~ -
Driving Pinion Bearing .........| 1 P htseass e e 9N (39-40
BB-4615-B 3.75 Bearing Assy. -~ Driving Pinion .....|] 2 |....... e e 9N |39-40
BB-4616-B 1.35 Cup - Driving Pinion Bearing .......| 2 imuEwanss s veess] 9N [39-40
BB-4621-B 2.55 Cone and Roller Assy. - Driving '
Pinion Bearing .......coevuu.. v ol b e et e e s 9N [39-40
BB-4625-B1 1.30 Bearing Assy. - Driving Pinion Pilot| 1 C et e s ey .| 9N |39-40
BB~-4626-C .50 Inner Race ~ Driving Pinion Pilot
BEATINE +.uees s essssnnnees R N R C et e 9N |39-40
BB-4627 .03 Ring (Lock)-Driving Fin1ﬂn P1lnt -
Bearing ........c.ciennennnnnas 01 f e et e 9N [39-40
60542-S .45-C | Rivet (Round Head}-nr1v1ng Pinion
.01 Bearlng Retainer 1/4 x 1-1/2 ... 2 | .ouu'urunnun. T o 9N [39-40
B-4634 .18 Nut {Lgck)ﬂﬂr1v1ng Pinion Bearing ..| 2 Y - ot «en.| 9N [39-40
B-4636 .04 Washer (Lock)-Driving Pinion Bearing :
Nut ........ Pt s a e s s an e et 1 | ..... . iV aN 139-40

#* Not subject 1o

regular discount.

19




R FORD TRACTOR PARTS PRICE LIST

350617-5-17
351436-5-7-8
33792-5-7-8

400
21441-5-7-8
20889-5
512 AS5'Y

404
214495

511 ASS'Y 244

21447-5
20886-5
501

502 ? R
o ¥

21440-5 r / *’Ea.
E:':"

7165

543

4035
21444-5-7-8

4013L.H.

4299

4131

723
4662
721
2796
21441-5
21440-5
2477

4025

Ne—

il o /@ Y

P |

e

73936-5-7-8

33794-5-8-18

4130

.E

—351436-5-7-8

7520

2248

2456 LH,

352412-.5:".'}'_“

4211

4216

BB492918
—RB4999

4221

R.H

33791-5

4204 ASS"I" 4207 ASS'Y

L.H.

4228

351436-5-7-8
88113-5

34810-5

605425
4627
L —4695-B1 - 4132
| —— 4626 —4221
4636 - 4610 ‘_ﬁaﬂuﬂ
4667 4616 352150-5— L 4433
4239 ASSY _"'_4251

—1117

20




FORD TRACTOR PARTS PRICE LIST

G

Part No. Price Part Name Unit Remarks Type| Year
REAR AXLE (CONT'D)
ON-4662 .15 Gasket - Differential to Trans-
mission Housing ......«c.cceu0eee. 1 casasesaeens vess| OGN |39-40
BB-4667 .30 Washer (Thrust)-Driving Pinion
Bearing ....... hessesamsaeseEana ) ceeses| ON [|39-40
BB-4668-B I.70 Sleeve - Driving Pinion Bearing ....| 1 cesassrssnsseass | IN |39-40
206725 .04 Bolt (Hex Head)-Pinion Bearing
Retainer to Housing 9/16-12 x
I-1/4 ittt veveee] B liiiiiiiencaeaaaa| ON |39-40
34810-S .01 Washer (Lock)-Pinion Bearing
Retainer to Rear Axle Housing
9/16 vurriinnnn. . B | eririeraannaeses]| ON |39-40
DRAWEAR
(See Illustration on Page 6)
gN-5182 5.90 Drawharl ..vvevecsssusssnnnssnssnssssss ) vesess| 9N [39-40
ON-5370 .75 Chain and Wedge Assy. - Drawbar ....| 1 Cr et e e e aN |39-40
ON-5372 1.45 Stay Assy. - Drawbar R.H. ..........|] 1 e s eaa e aN  |39-40
9N-5373 1.25 Stay Assy. — Drawbar L.H, ......ovoel 1 |oeieniiiannnnn. ON {39-40
aN-5374 .55 Stay - Drawbar Upper .....cieevaanas|l 1 |ioeinnniannnnans aN |39-40
AN-5375 .45 Stay —~ Drawbar Lower ..........c.... L ON |39-40
20873-87-8 .08 Bolt (Hex Head)-Drawbar Stay 7/16 -~
20 x 1.06 . ...ttt s 4 tesrasssaessess| ON |39-40
33792-S7-8-
18 .02 Nut (Hex)-Drawbar Stay Bolt 7/16-20.| 4 |....iieivcrnannn ON |39-40
351428-57-8 .01 Washer (Special Plain)-Drawbar Stay
T/16 st irinesnnsnennns R I T cessses| OGN (3940
MUFFLER ASSEMEBLY
9N-5230-A 2.40 Muffler ASSY. vivevnrnvsronroncannea| 1 veneans cerenaaa .| 9N |39-40
9N-5251 .65 Clamp - Muffler Inlet Pipe ..... vesa] 2 |eeiiertnaanns cvss | SN |39-40
21477-57-8 .03 Bolt (Hex Head)~Exhaust Pipe Clamp
| 5/16-18 x 1-5/8 .. vvvnvinnnenness| 2 vriessssnssssasass| 9N |39-40
33825-S7-8 .02 Nut (Hex)-Exhaust Pipe Clamp Bolt
5/16-18 .......... f e s e aes e . 2 vssssssssssnssss | IN |39-40
ON-5252 .35 Bracket and Clamp Assy. ~ Muffler ..| 1 tevessarssreness | OGN |39-40
20881-S .03 Bolt (Hex Head)-Muffler Clamp to -
Transmission Housing 7,/16-20 x
1.56 ... ieiiiiiiiii e ) ON |39-40
33792-57-8 .02 Nut ( (Hex)-Muffler Clamp to Trans-
mission Housing 7/16-20 ........ 9N |[39-40
351436-S7-8 .01 Washer (Lock)-Muffler Clamp to _
Transmission Housing 7/16 ......| 1 crsssssssesseses| 9N |39-40
20426-S7-8 .01 Bolt (Hex Head)-Muffler Clamp 5/16-
18 x 1-1/4 . .vuuueinernenanneaas 1 ceereessasssessas| 9N [39-40
33797-57-8 .01 Nut (Hex)-Muffler Clamp Bolt 5/16-18| 1 |.........c..... .| 9N [|39-40
.10-C | Washer (Lock)-Muffler Clamp Bolt ]
348063 .01 /16 vuveeeeneannnnn e, N R ON 39-40
9N-5255 .35 Pipe (Outlet)-Muffler .......cveveeel 1 |eiuvvenerannnass]| 9N [39-40
ON-5260 .08 Bracket ~ Muffler Qutlet Pipe ......| 1 |..veeueiuerean.a| 9N |39-40
88523-57-8 .04 Stud ~ Clamp to Rear Axle Housing _ AR
T/I6 «oiiiieiiiieinninneneneeess 1 |ovviuiiaieiaaeaa| 9N 39240
33792-57-8 .02 Nut (Hex}aClamp tn Rear Axle Housing Sk
Stud T/16 . ..vvinveinnnnnnnnanana] 1 A m e v 9N |39-40
20396-S7-8 .01 Bolt (Hex Head)-Muffler Qutlet Pipe
Bracket 5/16-18 x 1-1/16 .......| 1 Gt i esssssssesssss]| ON [39-40
.25-C | Washer (Lock)-Muffler Outlet Pipe
34806-57-8 .01 5/16 \uuerernnsiaceaans cevenneee] 1 fiviieieieiaaaa..| 9N [39-40

# Not subject to regular discount.

4



FORD TRACTOR PARTS PRICE LIST

5050 6754
00667/ 351095-5 881465

6766 f

6763 b
£ 8513 )
e y 8508

e S s 33798-5
I o 88371-5

34807-5
20388 s

192410
W'ﬁﬁﬁﬁ
6654
6663
6020

6019
6700

33816°5

20346-517-8

6505

6110

6150
17 453

J -E:';""’ 6135
TS

352250 5

6211
6333
6346
6306
6310
74156-5

7550

7609
350610-5

6384 |
6375~ ASS'Y 4335
7600 6333

- 6T10-RH.
6711-LH.

=

6615 ASS'Y e il ;
22503-5 - —34806-5 |
5675 20346-5
6619 -

22



FORD TRACTOR PARTS PRICE LIST

T

Part No. Price Part Name Unit Remarks Type| Year
MUFFLER ASSEMBLY (CONT’D)
33797-s7-8 |$ .01 Nut (Hex)-Muffler Outlet Pipe
Bracket Bolt 5/16-18 .........cl 1 |uieiiiiiiiniinnnans 9N 139-40
9N-5290 .15 Shield Assy. - Exhaust Pipe ........ ) ..| 9N |39-40
9N-5293 .08 Clamp - Exhaust Pipe Shield ........ ) ON |39-40
24327-~57-8 .01 Bolt (Hex Head)-Exhaust Pipe Shield
Clamp 5/16-24 x 5/8 ....veunvn.. 2 9N [39-40
.10-C | Washer (Lock)-Exhaust Pipe Shield
34806-5 .01 ASSy. Bolt 5/16 .vvvrreernnnnnn. I P .| oN [39-40
ENGINE
ON-6005 On Engine Assy. (Less Transmission and
Request Clutch) ...veereenrnnns. Ceaean S .| 9N |39-40
IN-6010 *46,00 Cylinder Block Assy. with Sleeves
| and Bearing Caps ....... R I S ON [39-40
9N-6011 *105.00 Cylinder Block Assy. with F1stnns,
Connecting Rods and Valves .....| 1 tescsssssarssses| 9N |39-40
74120-5 .01 Plug (Expansion)-Rear of Cylinder
Block 1-3/16 ......vovevevennaasl 1 C e e s sas e ON (39-40
74129-8S .01 Plug (Expansion)-Rear Camshaft Hole
L T eese| 9N |39-40
88146-S .03 Stud (Screw)-Valve Ehamher Cover
L3 2 e es e . aN [39-40
88371-S .03 Stud (Screw)—Water Pump Huu51ng to
Cylinder Block 5/16 ......ccuven. K OGN [|39-40
884038 .04 Stud (Screw)-Manifold to Cylinder
Block 7/16 .. uiuinenrnnnnnnns oo 4 P fae e vens| 9N [|39-40
ON-6017 2.15 Cover — Timing Gear Side ........ R I | R ce vy ON [39-40
IN-6018 .01 Gasket - Timing Gear Side Cover ....|] 1 |.ieeiiieinininnna ON [39-40
20388-8S .02 Bolt (Hex Head)-Timing Gear Cover
' 3/8 =16 X 1 .uivininnriienrnnnnns 3 PSP veeses| 9N [|39-40
34807-5 .20-C | Washer (Lock)-Timing Gear Cover Bolt .
.01 3/8 vt Ceaaes . L ON [39-40
ON-6019-B 3.40 Cover -~ Cylinder Front ........c.o| 1 |eoeiiiniiiann, ON |39-40
B-17552 .02 Plug -~ Cylinder Front Cover ........| 2 creraser e e 9N |39-40
ON~6020 .02 Gasket - Cylinder Front Cover ...... 1 vesesnessnssesns| BN |39-40
20388-5 .02 Bolt (Hex Head)~Cylinder Front Cover
Plate 3/8 - 16 x' 1 ...viuinnnnnn 5 C s s e st 9N |39-40
34807-5 .20-C | Washer (Lock)~Cylinder Front Cover
.01 Plate Bolt 3/8 ...viiiininenann - S ON |39-40
IN-6022 .02 Gasket - Governor to Cylinder Timing
Gear Cover Side .........evuunn. 1 e ...| 9N |39-40
9N-6043 .03 Plug (Front)-Engine Block 0il Pipe .| 2 |....c.evvvvvenes| ON- |39-40
ON-6050-B 7.50 Cylinder Head ... i viveiennnnnnnnas 1 {ouus. et e ssaeaas 9N |39-40
9N-6051 .60 Gasket - Cylinder Head ............. 3 . .| 9N |39-40
351025-57-8 .03 Nut (Hex)-Cylinder Head Stud 7/16-20| 18 |.....ccovvevrnnns N |39-40
99A-6055 1.70 Sleeve - Cylinder Block ............ 4 teeseserasansss| 9N [39-40
40-6057-B .20 Insert, Intake Valve .............. T 9N .|39-40
52-6057-B .20 Insert, Exhaust Valve .............. < 9N |(39-40
9N-6066 .03 Stud (Short)-Cylinder Head ......... 15 chaees ciseras| 9N |39-40
18-6066 .03 Stud (Medium)-Cylinder Head ..... S L 9N |39-40
48-6067 .03 Stud {Lﬂng)—ﬂylinder Head ......... e GN |39-40
aN-6100 4.35 Piston and Connecting Rod Assy. ....| 4 | ....ciieieernnnnn N |[39-40
99A-6110-A 1.60 Piston {(Standard) ........veivnnnrss| 4 veressnnsasesas| 9N |39-40
99A-6135-A . 30 Pin — Piston .....vivivusrnannsnnsas 4 e ce s e gN |39-40
78-6140 .02 Retainer — Piston Pin .......covee.l 8 | oiuiian. C e e 9N |39-40
99A-6150-A .12 Ring — Pistonl ... iviasvsssnsnnsas] B cesasaasasssnsss| 9N [39-40
99A-6153-A .15 Ring - Piston 0Qil Control ..........| 4 Ceens e 9N |39-40
ON-6200 2.75 Rod - Connecting ASSY. ..vessissssss T 9N |39-40
ON-6211 .25 Liner - Connecting Rod Bearing ..... 2 2 agN |39-40

# Not subject to regular discount.

23



e o

FORD TRACTOR PARTS PRICE LIST

-

Part No. Price Part Name Unit Remarks Type| Year
ENGINE (CONT’'D)
18-6212 $ .03 Nut - Connecting Rod ......ciiiunenn 8 Ce e ceaass| 9N |39-40
352250-5 .03-X | Pin (Cotter)-Connecting Rod-Special.| 8 s e s e e e gN  |39-40
ON-6251 #5.50 Camshaft and Gear ASSY. cveevensvens 1 e n e 9N [39-40
91A-6266 .03 Seal - Camshaft Rear Bearing ....... aN |39-40
aN-6303 9,50 Crankshaft ....ciiiiionnrnanns R S S vees| 9N |39-40
48-6306 .90 Gear - Crankshaft ....... e s e e 01 et e eeseen e an aN  [39-40
T4156-5 .04 Key (Woodruff) 1/4 x 1/8 ....vvun.n. 1 e reaemeaae e 9N [39-40
40-6310 .05 Slinger - Crankshaft 01l ........... 1 e eeecsaasaaas aN |39-40
aN-H5312 1.30 Pulley Assy. — Crankshaft ..........| 1 |.ciiiioiiiana., aN [39-40
B-6319-A .25 Ratchet —~ Crankshaft ..........c.... 1 {........ b e leaans ON |39-40
ON-6325 1.10 Cap - Crankshaft Bearing (Rear) ....| 1 Gt s aaaaeaaas 9N |39-40
ON-6330 1.15 Cap -~ Crankshaft Bearing (Center) 1 Ce e a e aanas 9N |39-40
ON-633T .90 Liner - Main Bearing (Center) ......| 2 Ceaaeeesnarea ..| 9N [39-40
ON-6333 =" —— | —40 Liner - Main Bearing Front and Rear.| 4 G h s s e ean e veo| 9N |39-40
91A-6335 .20 Seal - Crankshaft Rear Bearing 0il1 .| 1 |... ..., . ... | ON [39-40
ON-6345 .10 Stud (Short)-Main Bearing Cap ...... S eesse=| 9N [39-40
AN-6346 .10 Stud (Long)-Main Bearing Cap ..... . .| 9N |39-40
B-6348 .05 Nut {(Castle) 1/2 - 20 Special ..... .| 6 o iaarrar e 9N [39-40
ON-~-6375 7.00 Fly Wheel and Ring Gear Assyv. ...... ) 9N [39-40
9N-6380 5.00 | Flywheel -~ (Only) ............. B B ..| 9N [39-40
350610-5 .05 Bolt (Hex Head)-Flywheel to Crank-

shaft 7/16 - 20 .88 ...vveevvwna| 4 Jouennnnnnn teses-.| ON [39-40

ON-6384 1.20 Gear - Flywheel Starting ........... N ON (39-40
B-6387 .03 Dowel -~ Flywheel to Crankshaft ..... 2 i eaaaeeees .| 9N (39-40
18-6397 .03 Dowel -~ Cylinder Block to Trans-

mission and Front Cover ..... . 4 Gt eenas Caeean aN [39-40
18-6500-A4 .30 Push Rod - Valve ..... ... iiieses PR - S veeasasas| ON |39-40
IN-6505 .50 Valve - Exhaust ...... i esnnnn 4 Ceeaaa e .| 9N |[39-40
40-6505-B .50 Valve - Intake ..vverennrnnnenss R ON |39-40
40-6510-A .30-Pr.| Bushing ~ Valve Guide ....... PP E N T esess| OGN (39-40
40-6512 .02 Retainer -~ Valve Guide Bushing .....| 8 |....c00.n vaessssl SN |39-40
78-6513 .15 Spring -~ Valve ....... P N - T AP C e e ON [|39-40
40-6514-B .03 Retainer - Valve Spring ......ce0..n < S 9N [39-40
ON-6520 .20 Cover - Valve Chamber ............. .2 e raaea e OGN [39-40
IN-6521 .10 Gasket - Valve Chamber Cover ......s| 2 | cieeivnnnnnnnn .| 9N |39-40

88146-S .03 Stud (Screw)-Valve Chamber Cover
5/16 i Cevseesseraaas 2 e eaaas caaanan ON |39-40
33798-5 .01 Nut (Hex)-Valve Chamber 5;15 S T ON |39-40
34806-5 .10-C | Washer (Lock)~Valve Chamber Cover
.01 Stud 5/16 . .eve it innnanns 2 fesiesaaaras voo| 9N |39-40
9N-6603 2,95 Body Assy. - 0il Pump ...... R I | cersesaseanas| 9N [39-40
ON-6608 2.20 Drive Gear and Shaft Assy. - 0il

PUNP &vvveenannncnnssas C e e 1 e Ce e aaaann 9N [39-40
52-6610-B .45 Gear —~ 0il Pump Driven .......cveaun 1 Cereeenaasaanneas 9N |39-40
ON-6612 .08 Bushing - Oil Pump Body ......c.0.0. ) ceess| 9N [|39-40
52-6614-B .45 Gear - 0il Pump Driving ....... T S . ON (39-40
9N-6615 2.65 Screen Cover Assy. - 0il Pump ......] 1 | .c.oeiianan.. vees| 9N 139-40

22503-S .07 Bolt (Hex Head)-0il Pump Cover 1/4 -

20 x 5/8 Drilled.....covivennnnnn 3 C et s esaa e aaans 9N |39-40
9N-6619 .01 Gasket - 01l Pump Cover ....cisaeans 1 e s e as et aa ON |39-40
9N-6654 .08 Spring - 0il Relief Valve ......... 01 o es e e 9N |39-40

01A-6663 .02 Plunger — 0il Relief Valve ......... ) 9N |39-40

68-6666 .08 Nut - 0il Relief Valve ....... veeessl 1 e seasess| 9N |39-40

ON-66T5 17.75 Pan — 011 ... venennnnnens e sae s 1 e et a st ansas s ON |39-40
B-6700 .06 Packing - 0il Pan and Cylinder Frnnt

COVET v vannnans Cer et aaeaan cel 2 e ve-ss| OGN [39-40

91A-6701 .07 Packing - 0il Fan Rear .......... B .+| 9N |39-40

ON-6710 .12 Gasket -~ 0il Pan R.H. ......... R e cevess| 9N [39-40

ON-6711 .12 Gasket - Qil Pan L.H. ....cvvvinnsas 1 e s a s I9N |39-40
20346-5 .85-C | Rolt (Hex Head)-Engine Pan to Block

.01 Bolt 5/16 ~ 18 x 3/4 ...vvuvunns ) 5/ 2 .| SN [39-40

# Not subject to regular discount.

24



FORD TRACTOR PARTS PRICE LIST

G

- Part No. Price Part Name Unit Remarks Type| Year
ENGINE (CONT’D)
34806-5 $ .10-C | Washer {Lock)-Engine Pan to Block
.01 Bolt 5/16 ........ v ees s e - T 9N [39-40
ON-6730 1.70 Plug and Screen Assy. - Oil Drain ..| 1 | .. ererneennens ON 139-40
01A-6734 .04 Gasket - Drain Plug ............... J 1 Gt et errrar e ON |39-40
ON-6750-A .10 Indicator - 0il Level ......covuuuen. 1 cessesrsssasesas| 9N 139-40
ON-6754 .15 Tube - 0il Level Indicator ......... | R cesassas| OGN |39-40
AN-6763 .45 Pipe Assy. — 0il Filler .....cenvunn | aN |[39-40
ON-6766 .30 Cap Assy. - 01l Filler .....vvennee 1 | uuiinniininnnnn SN |39-40
TRANSMISSION
OGN-7000 #6232 .00 Transmission ASSY. v verevenrennnss | “en 9N |39-40
21441-57-8 .02 Bolt (Hex Head)-Transmission Housing
to Engine Assy. 7/16 - 14 x 1,128 9 Creaaease e ON |39-40
20878-S7-8 .03 Bolt (Hex Head)-Transmission to
Center Housing 7/16 — 20 x 1.25.| 9 |..... cesssenrses| 9N [39-40
33792-S7-8 .02 Nut (Hex)-Transmission to Center
Housing Bolt 7/16 - 20 ......... I ON [39-40
aN-7005 21.25 Case Assy. — Transmission ..........] 1 e a e e e aan e ON |[39-40
gN~T7010 1.30 Plug (Drain)-Transmission ......veeel 3 |ornrrinnnnnnnnn ON |39-40
ON-7011 .02 Gasket - Transmission Drain Plug ... 3 e s e i e aN |39-40
aN-7017-A 3.80 Gear - Transmission Main Drive ..... N eeeas| 9N |39-40
AN-7020 .06 Tube (Short)-Transmission Qil Level
Indicator ...uevinnnnunnen A | .o e ae e ON |39-40
ON-7021 .20 Tube (Long)-Transmission 0il Level
Indicator ...t innrennnnns ) veeses| 9N [139-40
ON-T7050 1.90 Retainer - Transmission Main Drive
Gear Bearing ......cveu.s C e 1 et it arae e ON |39-40
20428-5 .02 Bolt (Hex Head)-Transmission Re-
L= 1 o L= . 4 e e e vees| 9N |39-40
.20-C | Washer (Lock)-Transmission Retainer
34807-S .01 BOLt 3/8 vevenennannnnnnn. R B S ON |39-40
78-7052 .35 Seal (0il)-Transmission Main Drive | .
- Gear Bearing ......eeeeuennnnses 1 e e ee e 9N |39-40
ON-7061 3.45 Shaft (Main)-Transmission ........ vl Ll i e eeess]| 9N |39-40
IN-T7066 1.25 Cone and Roller Assy. — Transmission
Main and Countershaft Bearing ..| 4 | ..o.ieinreaesn . 9N 139-40
ON-~-TO6T .70 Cup - Transmission Main and Counter-
shaft Bearing ......ovcvvevneena 4 Ceeaa resetean aN |39-40
ON-T070 .05 Ring (Snap)-Transmission Counter-
=1 1 < i ) .« 9N |39-40
9N-T085 .90 Retainer — Transmission Main Shaft
Bearing ...vvveeemnsnnon I, ] ..| SN |39-40
20428-S .02 Bolt (Hex Head)-Transmission
Retainer 3/8-16 x 1-1/4 ....... o4 e e e vee-w-| 9N [39-40
.20-C | Washer (Lock)-Transmission Retainer .
34807-S .01 BOIt 3/8 tovevneeenereaneannnn. NI R ceeeee..| ON |39-40
ON-7100 7.25 Gear (Sliding)-Transmission Low and
High ....... e 1o cereveee.| 9N |39-40
9N-7101 5.25 Gear (Sliding)-Transmission Second /
and Reverse ......¢.0ieivnnernna 1 beesanaa cevees| 9N |39-40
ON-T111 4.45 Countershaft - Transmission ........] 1 | .+cuoeeurennnnnnnns ON - ()
IN-T113-A 6.15 Gear - Transmission Countershaft ...| 1 f e e ae e 9N 139-40
9N-T7120 1.20 Bearing Assy. - Transmission Pilot ) vessassas| 9N 139-40
9N-T7134 .85 Retainer — Transmission Countershaft
Bearing ....eeeevvsnnsnasarnsnsas 1 I S - S 9N [39-40
20428-5 .02 Bolt (Hex Head)-Transmission
Retainer 3/8-16 x 1-1/4 ........ 4 e e ram e e ... 9N |39-40
.20-C | Washer (Lock)-Transmission Retainer
348075 .01 BOLt 3/8 «veieeeeee s, " oN |39-40

# Not subject to regular discount.



<@y,  FORD TRACTOR PARTS PRICE LIST

— .

7210
I 7210

7277
719277
= 7221

7998 |
el 72003-S
7998 \% 130095 der7%
720035 \@ ¥ 13909 5——— / 7929
73909-S —ts Masams-“Wma-s :
"\ e
j E 4
7 B = ME‘E&IB-E
34807-S

| — A | 79295

1229

7231

20428-5
34807-5

20498-5——=I=p
34807-5

1067
7134 1135

by oy -y
B —1 e DS Dl e e Il M e e =
S

w:ll_-l-!f' 3

= £ ‘

o T S E— e — TS
-.!"‘i-.. e -

7005
A AsSY
33792
20878-5-7-8]
m‘jﬁ/

88523-§

88398-5
3442

| 34807-5
' 20428-5

o=

]
”351436—5-?=B

33792-5-7-8
3440

21441-5-7-8 7011

e
_Jf,f-ﬂ'a; Al =
352581-5
7510 ~ é%? :
,ffffjrﬂ:: 7010
' 1515 7562 7050 7052 7067 75083525815 ﬁgﬁ#?b

1511

26




FORD TRACTOR PARTS PRICE LIST

s

Part No. Price Part Name Unit Remarks Type| Year
TRANSMISSION (CONT'D)
ON-7135-A .03 Shim ~ Transmission Bearing
Retainer 003 ......ccvvun.. ceel 12 1eieeiivsennnnane| 9N |39-40
9N-T7135-B .03 Shim - Transmission Bearing
Retainer .004 .. ......ccuee.-. eo|l 2 G es s esataaeean 9N |39-40
ON-7135-C .03 Shim - Transmission Bearing
Retainer 007 ..o vnnnnns] 2 | oot ansnnnnnnns .+| 9N [39-40
ON-7135-D .03 Shim - Transmission Bearing
Retainer 010 ......ievivennrnnn 2 e e aaenas ON |39-40
ON--7137 .15 Indicator (0il Level)-Transmission .| 1 s Ceeea e .| 9N |39-40
9N-7140 .50 Shaft - Reverse Idler Gear .........| 1 f e ataaaaaaaeen .| 9N |39-40
ON-7141 2.35 Gear and Bushing Assy.-Reverse Idler| 1 |....ccci0ccuvesas 9N |39-40
aN-7143 .30 Bushing - Transmission Idler Gear ..| 1 |.......... e OGN | 39-40
aN-7155 .05 Pin (Retaining)-Transmission Reverse
Idler Shaft ... innennnes 1 et ee e e aa e .| 9N |39-40
AN-7165 .85 Cover - Center Housing Side ........ ) .| 9N |39-40
21440-S7-8 .02 Bolt (Hex Head)-Differential Housing
Cover (Side) 7/16 - 14 x .75 ..| 8 fetee e e oN |39-40
21441-S7-8 .02 Bolt (Hex Head)-Differential Housing
Side Cover 7/16 — 14 x 1,128 ..| 4 | .iu.iieernnnanens .| 9N |39-40
9N-7210 1.85 Lever (Shift)-Transmission Gear ....| 1 |....ciiieiio... 9N [39-40
ON-7221 .02 Pin - Gear Shift Lever ....viviuiennn | 9N |39-40
ON-7223 12 Gasket — Gear Shift Housing ........ N .. 9N [39-40
aN-7225 .04 Plate - Gearshift Fork Rod ......... ) 9N |39-40
20348-=8 .02 Bolt (Hex Head)-~Shift Rod Anchor
3/8 X 3/4 ittt cvess| 9N [39-40
.20-C | Washer (Lock)-Shift Rod Anchor Bolt
34807-S .01 3/8 vt N S T 9N |39-40
ON-T227 .07 Spring - Shifter Lever ............ R I S aN | 39-40
ON-T7228 .20 Seat — Gear Shift Lever Spring ..... 1 | .e.iuieuieinninnnns aN | 39-40
IN-7229-A = .70 Lock — GEAT ..ot evevevssasnssnasnans 1 R vevesees]| 9N [39-40
ON-7229-B a .20 Lock — GEAr +.vvvenncnnnnnns R I | e e aaaee e .1 9N (39-40
73902-S .01 Pin (Clevis)-Steering Gear 3/8 x 1 .| 2 |..ccviiuiiinrinnns ON |39-40
.50-M | Pin (Cotter)-Drag Link Clamp 1/16 x
72003-5 .10-C L 2 ..., ciesraene ..| ON |39-40
.02-X | -
9N-7230-A m 2.00 Fork (Shifter)-Transmission Low and
High Gear .......ccuieeacsnsas R s aN | 39-40
ON-7230-B a 3.55 Fork (Shifter)-Transmission Low and .
High Gear .......cieiencnnnanans .«| 9N |39-40
ON-T7231-A = 1.70 Fork (Shifter)-Transmission Second |
and Reverse ......... o 9N |39-40
ON-7231-B a 2.35 Fork (Shifter)-Transmission Second
and Reverse .........cceue0aa N N |39-40
79-T234 .02 Spring - Shifter Fork ............. T 9N |39-40
353075-S .01 Ball (Steel)-Transmission Shifter
Fork 3/8 dia. ....iviveirrennnns 2 Ceeisnesavanunnme gN [39-40
ON-T7240 .T0 Rod ~ Transmission Selector R.H. ... 1 e . gN |39-40
ON-T7241 .T0 Rod - Transmission Selector L.H. ... 1 | ..c...... ceeeees| 9N |39-40
ON-T277 .15 Seal (Dust)-Gear Shift Lever ....... 1 et raasataaaneas 9N |39-40
ON-7334 .50 Rod Assy. - Clutch Release .........| 1 e reaaacaeeaaeas 9N |39-40
33800-5 .01 Nut (Hex)-Clutch Release Rod 3/8-24.] 1 |........... . 9N |39-40
97013-5 .15 Clevis {Adjustable)-Clutch Release
Rod 3/8-24 .......... s H S " 9N | 39-40
ON-T7503 .95 Shaft and Arm Assy. - Clutch Releasg 1 e Kineasss 9N | 39-40
9N-7508 .10 Bushing - Clutch Pedal ............. 1 R ..| 9N |39-40
40-7508 .07 Bushing - Clutch Release Shaft ..... 1 . e s e 9N | 39-40
B-7510 .60 Shaft (Release)-Clutch ............. ) O 9N |39-40
353027-A2~
S7-8 .05 Fitting (Lubrication)-Clutch Release
Shaft 1/8 .. veeiinsinnnnnns .o . aN | 39-40

# Not subject to regular discount.

27

W A See remarks on page 48



<R,

FORD TRACTOR PARTS PRICE LIST

Part No. Price Part Name Unit Remarks Type| Year
TRANSMISSION (CONT'D)
9N-7511 $ .25 Arm - Clutch Release Shaft .........| 1 |.uuuiruinnnenn.. .| 9N |39-40
352581-57-8 .01 Pin (Special Flat Head)-Clutch
Release Shaft to Arm 5/16 x
S 0 I ON [|39-40
48-7515 .40 Fork - Clutch Release Shaft ..... ‘s 1 ‘s e e maaees 9N |39-40
352581-S7-8 .01 Pin (Special Flat Head)-Clutch
Release Shaft to Fork .......... | 9N |39-40
IN-T520 1.95 Pedal — Clutch ...... 0 eennnnnns ) ..+| 9N |[39-40
IN-7530 .65 Rod and Yoke Assy. {Release}—ﬁlutch N | 9N |39-40
.75-M | Pin (Cotter)-Clutch Rod Clevis 1/8 x
72010-5 .10-C 5/8 .iiliia.. .o f e aas e 7 N |39-40
. 03-X
73912-S7-8 .04 Pin (Clevis)-Clutch Pedal 3/8 x
| 1 - T 2 e se s sees| 9N [39-40
40-7549 .45 Facings — Clutch Disc ...vvevennenns S cessess| 9N [(39-40
351926-5S .30-C | Rivet (Flat Head C'sunk)-Clutch Disc
.01 5/32 x 3/16 ..ttt 24 | i e N |[39-40
91A-T7550 3.60 Disc Assy. - Clutch .....ceueveunn. J 1 be s s s e 9N |39-40
60006-S .10-C | Rivet (Flat Head)-Clutch Disc Assy.
.01 5/32 X 3/16 ittt B e .1 9N |39-40
ON-7561 .65 Hug -~ Clutch Release Bearing ......| 1 et arerraeaaaeas 9N [39-40
ON-T7562 LOT7 Spring ~ Clutch Release Bearing ....| 2 Ceeena C e e ON |39-40
48-7563 4.75 Pressure Plate and Cover Assy.
Clutch .. i it e e e e nnnnns ) .| 9N |39-40
350433-5 .01 Screw (Hex Head)-Clutch to Flywheel
5/16 = 18 X 1 e nnnnnnnan 6 |..... b e e ON |39-40
.10-C | Washer (Lock)-Clutch to Flywheel
348065 .01 BOIt 5/16 vuvuviueninenenenenane 6 | uveeeuneanennn.. 9N [39-40
787580 1.60 Bearing Assy. — Clutch Release .....| 1 |..iiiiinnnininnn. 9N |39-40
- B-=-T600-A 1.25 Bearing - Clutch Pilot ....... R e | vesssrsaesssssns]| 9N |39-40
B-7609 .04 | Retainer -~ Flywheel Dowel .......... 1 cessssasesrsass| OGN [39-40
RADIATOR AND GRILLE
9N-8005 22.00 Radiator Assy* ...; ................. 1 et at e e ON |39-40
21442-S8 .03 Bolt (Hex Head)-Radiator to Support
7/16-14 x 1.375 ... .vvvrnvnnnn. 2 9N |39-40
351436-58 .01 Washer (Lock)-Radiator to Support
Bolt T/16 ...cviessennnnnnan . e 2 Gttt s a e ON |39-40
9N-8100 .80 Cap Assy. - Radiator ....... Ceae s 1 |..... c et ON |39-40
gN-8115 .12 Cock (Drain)-Radiator ..... R N crsaseas| 9N |39-40
40-8125 .02 Anti-Squeak - Radiator to Bracket A cessssss| 9N [39-40
9N-8206-B #8,25 Grille - Radiator ........c.c... P .| 9N [39-40
20327-S8 .01 Bolt {(Hex Head)-Grille to Suppnrt
5/16-24 x 5/8 ... i, 7 cee..| OGN |39-40
33798-58 .01 Nut (Hex)-Grille to Support 5/16-24.] 2 |...cviuuvrunnnnss| 9N [39-40
3480658 .25-C
01 Washer (Lock)-Grille to Support 5/16| 2 Ce e ...| 9N |39-40
gN-8215 .25 Ornament —~ Radiator .......evievennsa ) 9N |39-40
33795-S8 .01 | Nut (Hex)-Name Plate to Grille
3 1/4-20 ....... N R A A e e . 01 e s e ‘e 9N [(39-40
350835-S .01 ['Nut (Speed)-Name Plate to Grille ... 1 |............. co.| 9N 39-40
ON-8260 . 20 Hose — Radiator ......cvineeeenrnnss N ..| 9N [39-40
ON-B286 .55 Hose - Radiator Outlet to Water Pump| 1 | ............. veo|l 9N 139-40
60-8287 .04 Clamp Assy. - Radiator Hose ....... T ++| 9N |39-40
.55-C | Screw (Round Head)-Hose Clamp Assy.
27153-S .01 No. 10-32 x 1-1/8 .......... N e 9N |39-40
.20-C | Nut (Square)-Hose Clamp Assy. Screw
341415 .01 No. 10-32 ...... e, | B eveve..| ON |39-40

# Not subject to regular discount.

28



FORD TRACTOR PARTS PRICE LIST

Part No. Price Part Name Unit Remarks Type| Year
. 16651
8100 ASS'Y 13935-5 16938 16625
60894-5-7-8

16656
34805-5-8
16600 3379558

8215

8560
8512

8206
33798-5-8

700382
16618 R.H.

lllll

——— 8507

8513

34806-5
20318-5

3480658 N 8574
20327-5-8 e 8576
20311-5-8 P 20392558 8986
3480658 oS
8005- ASS'Y ' 34806 5
8125 33798-5-8
351436-5 34706-5
214 42-5-8 8430 8287

RADIATOR AND GRILLE (CONT’D)
9N-8430-B .06 Support - Radiator Grille Lower ....| 2 |.iiiiiiiiinnnnn. 9N |39-40
20347-58 .01 Bolt (Hex Head)-Grille Bracket to
Radiator Bracket 5/16-24 x 3/4 .| 4 |....... Ceenaen ..| 9N [39-40
33798-58 .01 Nut (Hex)-Grille Bracket to Radiator
Bracket Bolt 5/16-24 ........... . S ..| 9N |[39-40
34706-S8 .01 Washer (Flat)-Grille Bracket to
Radiator Support 5/16 .......... 4 vessesssssssasss| 9N |39-40
.25-C | Washer (Lock)-Grille Bracket to
34806-58 .01 Radiator Support Bolt 5/16 ..... 4 |.eeeuenueinnnnn. 9N |39-40
T4_?{]ﬂ332 - 25 Pad - Heather # @& & & & K & & & & F &F F B & & F & & 8 F F 1 * ¥ % % F ® ¥F ¥ F ¥ 4 & ¥ - ¥ # gN 39_"4ﬁ
WATER PUMP
(See Illustration Above)

gH_Bs[}l T-4ﬂ water lep ﬁE'S‘}"l o &% % ®# % 3 @ & & & p @ F p & & & & & 1 i & & & B & & & & & & " & F F ® gN 39—4“

9N-8505 2.80 Housing — Water Pump .......eeeceen. S .| 9N |39-40

# Not subject to regular discount. .




w FORD TRACTOR PARTS PRICE LIST

18189AS55'Y 18196AS55"Y
18190

33800-5

34807-5
88039-5
' 20397.5.8
18188 / 18191 34706-5

Q030 ASS'Y
9002 \ \@
AS5Y

18185 ASS'Y

226125-8
348255

970
9700 ASS'Y

33921-5-8 18215
204885 — 164
348075 - 18615
G897 161—G 18691
160>
9989 9802 ASS'Y 91”‘"@ 355940-5—mcsr

ASSTY 90346-57-8 A ) ~18687 0o
ffn.l¢-_/ & o > }gggg 9610
I, = ——

e
“ 9166
/ o167 18662

&

i

—
e
B

%609

355000

................

__J=—18666 ASSY
18686

9658

356181 A SEny

9536

9564
ASSY

9515
9558
@550

9507

335000 %ﬂ— 9546 ASS'Y
356181

30



FORD TRACTOR PARTS PRICE LIST

L s

Part No. Price Part Name Unit Remarks Type| Year
WATER PUMP (CONT'D)
20318-57-8 .01 Bolt (Hex Head)~Water Pump Housing
to Cylinder Block 5/16-18 x 9/16| 1 |......cuu.. veeses| ON [30-40
883718 .03 Stud (Screw)-Water Pump Housing to
Cylinder Block 5/16 .....evvuenal 3 |eeeiiiiiannan.. ON |39-40
33798-5 .01 Nut (Hex)-Water Pump Stud 5/16-24 ..| 3 |.i.ieeieiiinnnans ON |39-40
.10-C | Washer (Lock)-Water Pump Housing to
945005 .01 Cylinder Block 5/16 ..euueenenn. I D cevea.| ON [39-40
9N-8507 .03 Gasket - Water Pump ......... teasnus I |eveeeneaniaeanas| 9N |39-40
9N-8508 .15 Cover — WHater PUMD . ...cvirevnnornsnn ) R . vene| 9N [39-40
78-8512 .40 Impeller - Water Pump ............. 01 ceesessesessvas | OGN [39-40
9N-8513 .02 Gasket (Rear)-Water Pump ...........| 1 cesaesrasrasesne| ON |39-40
68-8524 .07 Seal - Water Pump .....coeenvveeesss| 1 et mer e i SN |[39-40
79-8530 2.35 Bearing Assy. - Water Pump ......... 1 e aaeare e ON |39-40
68-8557-A .20 Washer — Water Pump ........cc0iu.n. ) ON |[39-40
68-8560 .03 Spring - Water PUmD ....veverevennna N ceeses| OGN [39-40
68-8572 .02 Ring (Clamp)-Water Pump ............| 1 |..oieuiiinaa... .. | 9N [39-40
68-8573 .04 Guide (Spring)-Water Pump .......... 5 9N [39-40
68-8574 .01 Wire (SNap) .veeeeeesennnnssnenneas ) R SN |39-40
ON-8575-A 1.10 Thermostat ASSY. ..vcesvessssss R L veesss| 9N [39-40
9N-8576 .04 |Ring (Snap)-Water Pump Housing ..... 1 e 9N [39-40
I9N-8600 1.25 Fan ASSY. ..ccetresssanssssssnassnna N ON |39-40
20325-S .01 Bolt (Hex Head)-Fan to Fan Pulley
1/74-28 X 5/8 uvernrnnnnnnnns . C e e maanaans veoo| SN |39-40
34805-5 :g?_c Washer (Lock)~-Fan to Fan Pulley ....| 4 e eseriasennuun 9N |39-40
IN-8606 1.55 Pulley — Fan .. .vesesssssasnsasnsnnss 1 S rAs A Ra LA .+ | 9N |39-40
ON-—-8620 .90 Belt - Fan .....ccecuivune. e seaaaas . 1 besseassssssensss | 9N 139-40
FUEL SYSTEM
9N-9002--A e 7.50 Fuel Tank ASSy. ...cieeriinranscnnsnns 1 s | 9N |39-40
20347-5S8 .01 Bolt (Hex Head)-Fuel Tank to Fuel
Tank Support 5/16-18 x 3/4 .....| 4 |..e.ivevververno.d ON [|39-40
34706-S8 .01 Washer (Flat)-Fuel Tank to Fuel Tank
SUPPOTt 5/16 . ivvrvernnonncnnnesl & |oieineiinnnnenn 9N |39-40
34806-58 .25-C | Washer (Lock)-Fuel Tank to Fuel Tank
.01 Support 5/16 .. .ueriinninnnnnnns| & e, feeaen 9N (39-40
33798-58 .01 Nut (Hex)-Fuel Tank to Fuel Tank
Support Bolt 5/16-24 ........coel 4 |oiiiieiininnnnnnn, 9N |39-40
ON-29030 .20 Cap Assy. - Fuel Tank Filler ....... . ON (39-40
ON-9121 .10 Anti-Rattler - Fuel Line ........... 1 et e eaaaaenea .. | 9N [39-40
9N~9155-A 1.55 Sediment Bulb Assy. - Radiator ..... L |eveenenerananaas| 9N |39-40
ON-9160 .02 Gasket - Sediment Bulb ............ 1 G h s e s ese e 9N |39-40
9N-2161 .08 Screen - Sediment Bulb ......cc00... N 9N |[39-40
ON-9162 .10 Glass Bowl - Sediment Bulb ......... S 9N |39-40
ON-G164~A 1.45 Valve Body Assy. - Sediment Bulb ...| 1 ciesrss-aasaes | 9N [39-40
AN~ 9166 .15 Hold Up Wire Assy. - Sediment Bulb .| ‘1 verissssaressss | 9N |39-40
ON-2167 .10 Hold Up Nut - Sediment Bulb ...... .o 1 Gt e s s e an s ce.. | SN |39-40
9N-9273 1.25 Gauge Assy. — 0il Pressure ....veeas] 1 |oeiieianininanas 9N |39-40
ON-0282-A .25 Fuel Line Assy. ....c.ouu.nn e aeaaaa ) .. | 9N |39-40
0lA-2133 .03 Nut — Fuel Line ASSy. ..civersannans . eass | OGN |39-40
NMANIFOLD
(See Illustration on Page 22)
9N-2425 5.35 Manifold - Intake and Exhaust ......| 1 Ce e aer s .. | 9N [39-40
B8403-5 .04 Stud (Screw)-Exhaust Manifold 7/16 .| 4  rea vessesns | OGN [39-40
33816-5 .03 Nut (Hex)-Exhaust Manifold Studs
T/16=20 ...t iie i innmnsnnns LA .. gN [39-40

¥ Not subject to regular discount.

31

® See remarks on page 47



G,

FORD TRACTOR PARTS PRICE LIST

Part No. Price Part Name Unit Remarks Type| Year
MANIFOLD (CONT'D)

351436-57-8 |$ .01 Washer (Lock)-Manifold 7/16 ........ 4 cesssasssvensas| OGN |39-40
9N-9447 .02 Gasket - Carburetor to Manifold ....| 1 e e e veess| 9N [|39-40
ON-9448 .05 Gasket - Intake and Exhaust Manifold| 2 eEm e ra s e s .| 9N |[39-40

CARBURETOR
(See Illustration on Page 30)
IN-~9506 3.50 Throttle Body Assy. - Carburetor ... 1 |....iieiinno.... .| 9N [39-~40

355245-5 .05 Screw -~ Bowl Cover to Body No. 12-24

X 5/8 et it 4 | eiiianin. evess-o| 9N [|39-40

34804~5 .01 Washer (Lock)-Bowl Cover to Body
No. 12 ........ c e saaesaas - P e s e e e 9N [39-40
ON-9507 3.15 Carburetor Body and Flugs Assy. ....| 1 e aN |39-40
O9N-9510-A 7.65 Carburetor ASSY. ..veveeveess R I | Ceeeeearaeneeann aN [39-40

20346-57--8 .01 Bolt (Hex Head)-Manifold to Car-
buretor 5/16-18 x 3/4 ..........| 2 Ceeaaeenan seesss| 9N |39-40

.25-C | Washer (Lock)-Manifold to Carburetor

34806-5-8 .01 BOLt 5/16 vovuueseeneannennnnn. /I 9N [39-40

9N-9447 .02 Gasket - Carburetor to Manifold ....| 1 C s e e e e e 9N |39-40
9N-9515 .05 Gasket - Between Upper and Lower

Body ...veveeesnn C et eeetate e 1 cassssssssasanas] OGN |39-40
ON-9530 .35 Nozzle - Carburetor (Main) ......o0d] 1 | ooennnennnn .| 9N |39-40
ON-Q533 .15 Jet - Maximum Fuel Limiting ........] 1 | .oueuiueeuens e N |39-40
9N-9536-A .15 Ratchet Assy. - Main Adjustment ....| 1 et esaeaearaaana ON |39-40
356181~5 .05 Washer (Lock)-Main Adjustment
Ratchet ASSY. ..vvreinnnnnnsn oo 2 et ateeeaaeaeea. 9N |39-40
ON-2539 .15 Spring (Choke Return)-Carburetor ...| 1 cesesssnensses]| 9N |39-40
IN-9540-A .10 Spring - Main Adjustment Needle ....| 1 | .iieieeneennns ceos| 9N [39-40
ON-9541 .25 Needle - Idling Adjusting .......... | «ess| 9N [39-40
ON-9545-A .20 Plate - Main Air Choke ....covveeees 1 | veresss| 9N [39-40
3561815 .05 Washer (Lock)-Main Air Choke Plate .| 2 |......... cesssss| 9N |39-40
355000-S .05 Screw (Machine)-Main Air Choke
Plate No, 4-36 x 1/4 .......... . 2 C et aeree e 9N |39-40
9N-9546-A .45 Choke Lever and Shaft Assy. ....... . 1 Cesessaeaenaeann 9N |39-40
I9N-9550-A 1.00 Float and Lever AsSsy. ...vveveeneeaaal 1 csraersessssssss| 9N |39-40
ON-2553 .35 Strainer and Elbow ASSY. v.veveneenn 1 |..ieen.. vevevans| 9N |39-40
ON-0558-A .05 Shaft —~ Carburetor Float Lever ..... ) vees| 9N [139-40
GN-G563-A .05 Gasket - Adjusting Needle Seat Plug.| 1 |......... vasesas| 9N [39-40
ON~-9564 .95 Seat and Valve Assy. - Matched Float| 1 et s e e 9N |39-40
ON-9565-A .35 Needle Assy. - Main Adjustment ..... 1 |.eeenn... vesesess| 9N [39-40
356211-5S .05 Washer (Flat)-Main Adjustment Needle
No. 22-3/8 ........ o evess| 9N |39-40
ON-9578 .10 Spring - Idle Adjustment Needle ....| 1 .o e aaan aN | 39-40
OGN-G581-A .60 Throttle Shaft and Lever Assy. -
Carburetor ......cveecvs200saeae 1 |oeuen.. cevssrasss| 9N |39~40
ON~9585-A .20 Throttle Fly—-- Carburetor ..........|] 1 e e ceses| 9N [39-40
356181-S .05 Washer (Lock)~-Carburetor Throttle
O ] 2 fra et r e ON |39-40
355000-5 .05 Screw (Mach1ne}—€arburetor Throttle
Fly No. 4-36 x 1/4 ....0e'eeunnn 2 cessrssrsesrrans]| OGN [39-40
ON-~-G586-A .25 Venturi ........... T e | eraeean vesesssss| 9N |39-40
9N~-2588 .05 Screw -~ Carburetor Throttle Plate ..| 2 |...... vesvevesas| OGN [39-40
O9N-G589 .10 Spring - Throttle Lever Adjustment
SCTEW wevwvrnomnnnnsnnannes ceeass 1 Ce bt e ceaas] 9N |39-40
9N-0596 .15 Jetl — Idler ...t iiiiennnnerncnanans «sf 1 e e e e e e 9N [(39-40
O9N-9608 .05 Gasket - Pump Check Valve Screw ....| 1 C e et e e e 9N |39-40
9N-9610 .10 Screw — Carburetor Throttle Adjust-
1113 3 I cees 1 f e e e e e .| 9N [39-40
ON-9622-A .05 Packing — Throttle Shaft b s ) cvrvees| OGN |39-40

* Not subject to regular discount.

32



FORD TRACTOR PARTS PRICE LIST

e

Part No. Price Part Name Unit Remarks Type| Year
CARBURETOR (CONT’D)
ON-9819-A £ .06 Rod Assy. — Governor to Carburetor .| 1 resasarsannasas| OGN |39-40
ON-9914 .15 Jet — Econimizer .......ccececnuunna 1 e s essasanaaneas ON |39-40
9N-9974 .05 Screw (Headless)-Idle Drilling Plug
1/4-20 & iverriinnnnonnannnnas Y s ..| 9N |39-40
ON-18376 .20 Gasket Kit - Carburetor ..... eaeseas 1 tesessesssssesas| 9N |39-40
AIR CLEANER
(See Illustration on Page 30)
9N-9600-C1 * 6.40 Air Cleaner Assy. (Donaldson) ......|] 1 |.ceeeinnennnn. ..| 9N |[39-40
ON-9600-C2 * 6,40 Air Cleaner Assy. (U.5.) veeveveanee 1 |eveienenananasss| 9N |39-40
ON-9602-~C1 .60 Cover Assy. — Air Cleaner (Donaldson) 1 eeseesssnsansa| OGN |39-40
9N-9602-C2 .25 Cover Assy. - Air Cleaner (U.S.) 1 e eererre e oN |[39-40
355940-5 .05 Nut (Special Wing)-Air Cleaner Cover
1/8=20 toerre it ) R 9N |39-40
9N-9609~C1 4,60 Rody Assy. — Air Cleaner (Donaldson)| 1 cee e vesess]| 9N |39-40
9N-9609-C2 4,75 Body Assy. — Air Cleaner (U.S.) ....| 1 |..iciinia... veeess| ON [39-40
9N-9619-C1 .20 Screen (Inner)-Air Cleaner
(Donaldson) ......... Y B | cerevessssesass| 9N |39-40
ON-9619-C2 .05 Screen (Inner)-Air Cleaner (U.S.) 9N |39-40
I9N-9623 .02 Gasket -~ Air Cleaner ......ceemee-s 1 teeanaaraear e 9N |39-40
9N-9628-C1 .60 Clamp Assy. - Air Cleaner (Dﬂnaldsﬂn} 1 G eeereranenans 9N |39-40
ON-9628-C2 .25 Clamp Assy. - Air Cleaner (U.S.)....| 1 |.ieieieniinnnn. .| 9N [39-40
9N--9652- .10 Hose - Air Cleaner to Carburetor ...| 2 eevssvensssnsess| 9N |39-40
ON-9653 .04 Clamp -~ Air Cleaner to Carburetor
HOSE ..ivevsesssecssonnnsssnnsnns 4 s eaeacsasaaaeans 9N |39-40
9N-9658-C1 1.35 0il Cup Assy.-Air Cleaner (Donaldson)| 1 cee e cers| 9N [39-40
9N-9658-C2 .85 0il Cup Assy.-Air Cleaner (U.S.) ... 1 |[..ceeo.... veeans]| 9N [39-40
ON-18215-A 1.15 Pipe - Air Cleaner to Carburetor ...| 1 eersssssnsenssss| 9N [|39-40
9N-18215-C 1.15 Pipe - Air Cleaner to Carburetor ...| 1 ce s eieren ey .| SN |39-40
THROTTLE CONTROLS
(See Illustration on Page 30)
ON-9700-A 1.90 Rod Assy. - Choke Control .......... 1 st e s et s e s sanas OGN | 39-40
9N-8703 .18 | Knob — CROKE vvivvveeneeencnnennanns 1 |ouienienenaenaa.]| ON |39-40
gN-C802 1.45 Shaft Assy. - Throttle Control .....[| 1 essssssnssssssss| ON |[39-40
9N-9805 .95 Rod - Throttle Control .......v0.0... 1 eeersasrsasssess| 9N |39-40
ON-9806 .02 Spring - Throttle Control Rod ...... 1 CuseEtIEsEasnyas ON | 39-40
9N-9807 .35 Lever - Throttle Control (Short) 1 et aaer e 9N |39-40
9N-9810 .10 Socket Assy. - Throttle Control Rod.| 1 cersesnranEsasna 9N |39-40
ON-2811 .06 Pin - Throttle Control Rod Ball
Socket J.iiciiasnnnans R srsasrersreman . ON | 39-40
9N-9812 .05 Retainer - Thrattle Control Rnd
SPTINE vevnvvnerans cereeres e s | ees| OGN |39-40
ON-9815-A .10 Rod Assy. -~ Throttle Shaft to
GOVEIMOT s vssssvsssnssnsasannns 1 e esesaesss e ON |39~40
9N-9818-A .06 Rod = Governor to Carburetor .......| 1 e s s s s e e ON |39-40
g9N-9820 .50 Quadrant - Throttle Control Rod .... 1 | .seeeernncnnas cas| 9N |[39-40
20346-S7-8 .01 Bolt (Hex Head)-~Throttle Control :
Quadrant to Upper Steering Gear
Housing 5/16-18 x 3/4 .......... 2 | ieverinansennnes| 9N |39-40
ON-9824 .05 Bracket -~ Throttle Contreol Shaft ... 1 |..ceciuirnnnnn. . aN | 39-40
ON-2828 .04 Pin - Throttle Control Shaft Bracket] 1 |............. ...| 9N |39-40

# Not subject to regular discount.

33

* See remarks on page 47



2R FORD TRACTOR PARTS PRICE LIST

12187-ASS"Y
12300-ASs"Y

14300
23017-5-16 10850
33797-5-14 129250 —
14301 10720 11450
10655 . 8
i 4
10505 [W! JE
LA -
2985 m | Wy
129 =
> — V4 13466
129287 4 14431
12112 33879-5-7-8
12281— ASS'Y 11350~ ASS'Y
12024
34806-5-7-8
31598 S 19405 ASS'Y 339923-5-7
34805 § g0 o013
10000 ASS'Y 11004
10130 12137

34806-5

33923-5
B-12213

\

) aee34803-
350101-5
12174

12150 - ASS'Y

12146 11056 ASS'Y “11083-L.H.- ASS'Y
12200- A55'Y 259231 11369 11366

: 11365
12106 - ASS'Y e)‘ B f
11367 11368 £<11370

11375 11372~ 11373

34



FORD TRACTOR PARTS PRICE LIST

e

Part No. Price Part Name Unit Remarks Type| Year
GENERATOR
9N-10000-B $15.00 Generator Assy. (3 Brush Type) 1 |All 39-40
tractors. When
necessary to re-
place 10000-A
(2 brush type)
use "B" in ac-
cordance with
bulletin.......| 9N |39-40
20559-5 .05 Bolt (Hex Head)-Generator to Engine
1/2 — 20 x 3-1/4 ....ccvinnnns Y T . N Ceweas 9N |39-40
33846-S .02 Nut (Hex)-Generator to Engine
Bracket Bolt 1/2 = 20 ..........| 1 |A .oviinnnnns gN |39-40
34809-5 .01 Washer (Lock)-Generator to Engine
Bracket Bolt 1/2" ....vviveeveae 1 [A cvvnevieniesa| 9N 39-40
20887-57-8 .05 Bolt (Hex Head)-Generator to Engine.| 1 B vveecscacsanas| 9N |39-40
33792-5S .02 Nut (Hex)-Generator to Engine
Bracket Bolt 7/16 - 20 .........|] 1 B ..i.icunvunnns ...| 9N |39-40
34808-5 .45-C | Washer (Lock)-Generator to Engine
.01 Bracket Bolt 7/16 ...... vivevesedd 1 |B tiiiiiianeanes| 9N |39-40
ON-10005-A 4.80 Armature Assy. - Generator ..... - 1 . N ..| 9N 139-40
ON-10005-B 4.80 Armature Assy. - Generator .........| 1 B ..... Ceaaeenas 9N |39-40
ON-10044 .01 Screw — Pole Piece . ...ovuveeens eenaa| 2 Aand B ..... ool 9N |39-40
ON-10050-A 1.45 End Plate Assy. - Generator ........| 1 . cees| 9N |39-40
ON-10050-B 1.75 End Plate Assy. - Generator ........| 1 |B .c.connsn cesss| 9N |39-40
31588-~57-8 .01 Screw (Fillister Head)-Generator
Brush Terminal to End Plate
No. 10 — 32 x 5/16 . .uveeeranaas 1 A soeievinnnnss 9N |39-40
34823-52 .01 Washer (Lock)-Generator Brush
Terminal to End Plate Screw -
No. 10 tveehoseonanasnnsnnnessss L |A covevenasns . ON |39-40
IN-10057 .03 Spring ~ Generator Brush ........... 2 |A covunvnn vese.| 9N [|39-40
3 = J R e | aeees
9N-10069-A .20 Fixed Brush and Terminal Wire Assy.
 — Generator ...eeresesassansns 0 02 A e ee s 9N [39-40
ON-10069-B .20 Brush and Terminal Wire Assy. -
Generator +.eeeessoasens Cea s 3 IB toeieens ceeese| 9N |39-40
355025-57-8 .01 Screw — Generator Brush Terminal ... 3 |[B ....... e ON |39-40
ON-10078-A 3.10 Frame Assy. - Generator ......... NP S S . Cesaenns .| 9N |39-40
ON-10078-B 3.25 Frame Assy. - Generator ......... vl 1B i e ieeaaess| 9N | 39-40
18-10088 .01 Dowel — Generator and Starter Frame.| 2 Aand B ...... . aN |39-40
ON~-10120 .04 Bolt (Through)-Generator ........... 2 |(Aand B ..... v..| 9N [39-40
.10-C | Washer (Lock)-Generator End Plate
34803-5 .01 and Frame Assy. No. 10 .........] 2 |AandB ...... .| 9N [|39-40
9N-10130-A 1,20 Pulley - Generator .......... vesenes 1 A ciiiiinnn ce...| BN |39-40
ON--10130-B 1.30 Pulley - Generatol .......... cenaees 1 B ciiienaann vees| 9N |39-40
gN-10130-C 1.20 Pulley — Generator .....eceocsesssssss 1 Special
Equipment .....| 9N [39-40
74142-S .01 Key (Woodruff)-Generator Pulley to |
Shaft 1/2 x 1/8 ...... e ..l 1 |Aand B ...... .| 9N |39-40
N-10138-A 1.90 Plate Assy. - Generator Frond End ..| 1 |A ...... cesaaas 9N |39-40
ON--10138-B 2.15 Plate Assy. - Generator Front End ..| 1 |B ....c.ccvevvnn. 9N |39-40
B-10141 .03 Cup - Generator Oil ........... ... 1 |Aand B ........| 9N [39-40
18-10146 .01 Retainer - Wick ... eevvennnn cerenal 1 Aand B +.vevan. 9N |39-40
9N-1014T .02 Wick - Generator Brush End Plate ...| 1 |Aand B ........ 9N |39-40
ON-10151-A .06 Support - Generator .........s.0... % D S 1. N .| 9N |39-40
ON-10151-B .10 Support - Generator ....... cesaseaas 1 |B ceeviannanns ..| 9N |39-40
31598-5 .01 Screw - Bracket to Generator Frame .| 2 Aand B ........| 9N [39-40
34805-5 .20-C | Washer (Lock)-Bracket to Generator
01 Frame Screw No. 10 ........ eaees 2 Aand B ........ ON |39-40
ON-10175-A 1.40 Field Coil Assy. - Generator .......[ 1 |A «.ouvunes ceess| ON |39-40
I9N-10175-B 1.40 Field Coil Assy. - Generator .......] 1 |B . vevievrsnne aN | 39-40

¥ Not subject to regular discount.

35

AT 2 Brush Type - "B" 3 Brush Type



-~

FORD TRACTOR PARTS PRICE LIST

Part No. Price Part Name Unit Rermarks Type| Year
GENERATOR (CONT’D)
81A-10211 £ .01 Screw - Generator Terminal No. 10-32] 1 J|A ...eeeiernnnn .| 9N |39-40
.15-C | Washer (Flat)-Generator Terminal
3#T03_5T_8 - 01 SCI‘E‘H" NG- ]-ﬂ L T R T I - P  # - 1 ﬂ I I T R * @ gN 39‘—4{]‘
.30-C
34079-S7-8 01 Nut (Hex)-Generator Terminal Screw .| 2 |A ...vvennnn.. ..| 9N |39-40
.10-C | Washer (Lock)-Generator Terminal
348[]3_5 _01 S{:I‘EW Nﬂi 1[} I R I R B I T I I 1 A ¥ & 448 E & as A EEa gH 39_4{]
ON-10211 .02 Screw — Generator Terminal ......... 1 B i .1 9N [|39-40
351253-S7-8 .01 Washer (Flat)-Generator Terminal
SGI‘EW NG- lﬂ T EEEEEEEE T 1 B -------- # ] gH 39"""'4ﬂ
. 30=C .
34079-57-8 01 Nut (Hex)-Generator Terminal Screw .| 2 [B .....viuun.... aN | 39-40
.10-C | Washer (Lock)-Generator Terminal
34803-5 .01 Screw No. 10 wuvniivinnenneeeenes 1 |B ciiivueiin.n, .| 9N [39-40
9N-10505-A 4,15 Regulator-(Voltage) Generator ......| 1 |A «uiviurnnnennn. ON [39-40
9N-10505-B 1.10 Cut Out Assy. - Generator ....... sesl 1 B i eseess]| 9N [39-40
BATTERY
(See Illustration on Page 34)
QH—IDESE—A *3175 BEttEI’}' ﬁEE}'rf = 13 Flatﬂ T T T T R O 1 LI T I I ¥ ] - B W gN 39_4[}
81A-10720 .10 Plug (Filler)-Battery .....dveeeveeed 3 | oiieernniareness| 9N [39-40
ON-10724 .70 Strap Assy. (Hold Down)-Battery ....] 1 e veseesas| 9IN |39-40
01A-10726 .05 Insulator - Battery Hold Down Strap.] 1 | ..o erinnrnnns N |39-40
ON-~10728 .15 Side Piece — Battery Hold Down Strap|] 2 |....¢ccviveevnns .| ON |39-40
34171~S7-8 .04 Nut (Blind)-Battery Hold Down Strap
toDash 5/16 = 24 ... 0eneinnnns 2 | iiiriininiennnn .| 9N |39-40
.20-C | Washer (Flat)-Battery Hold Down
34746-5 .01 Strap to Dash 5/16 ............ o2 e, | 9N |39-40
ANMMETER
(See Illustration on Page 16)
ON-10850~A 1.10 Ammeter ASSY. vivesvevinssesnsnssnss 1 |First 4000
tractors ...... N | 39-40
ON-10850-B 1.20 Ammeter ASSY. +.ceeeierannosasnananas 1 |After 4000
tractors ......| 9N |39-40
350860-S .02 Nut (Hex Brass)-Ammeter to Rear Bolt
NU- 1{]""32 R 2 B FEE B OEOFEE ZT E R W EF A 2 - . @ % 8 & B v B " gH 39_4“
STARTER AND DRIVE
(See Illustration on Page 34)
52-11001 14,25 Starter and Drive Assy. .....0co....] 1 C e raeaeaas e 9N |39-40
52-11002 10,00 Starter Assy. (Only) ....ovvivennaas 1 ceraena wessasss]| ON |39-40
18-10142 .04 Band - Starter Cover ........... A B | et .o 9N [|39-40
27161-S .01 Screw (Round Head Machine)-Starter
Cover Band No. 10 - 32 x 1-1/4 .1 1 | .iueoruriernnnnns ON |39-40
34141 .20-C | Nut (Square)-Starter Cover Band
44_5 4{-]1 S‘EIEW N'Di I-u"""az I T N R T TR Y . 1 LR & & & R & gN 39"‘4{}
52-11005 3.50 Armature Assy. - Starter ......... A | thasssesnsansess]| 9N | 39-40
18—_1 1':'36 .ﬂS—*Bz WE.EI]ET (ThIUE-t)—StEI' tEI' Al'ﬂ'latllI'E - 2 & ®m ow ow & & B B F B B B B @ QN 39—4{]
18-11049 .60 End Plate Assy. - Starter Brush ....] 1 vesesrsnssansanaa| BN [|39-40
18-11056 .12 Brush Assy. - Starter (Grounded) ... 2 | ..ciiiirennnnnnn .| ON |39-40
25231-57-8 .01 Screw (Fillister Head Machine)-
Starter Brush Assy. to Frame
No. 10 - 32 x 1/2 ... iiinnnnn. y J ON |39-40
¥ Not subject to regular discount. "AT 2 Brush Type - "B" 3 Brush Type

36



FORD TRACTOR PARTS PRICE LIST

e LR W TR S W i R T

S ————

ST .

H -‘l_—_..-l'-r—-f. = i, ol '._-,

Part No. Price Part Name Unit Remarks Type| Year
STARTER AND DRIVE (CONT’'D)
B-11059 $ .03 Spring ~ Starter Brush ........ ceses| & G eaaaes . IN |39-40
18-11075 ~2.80 Starter Frame ASSy. ..... Ceereres s 1 cevesssiameiee gN |39-40
18-11083 .65 Field Coil - Starter L.H. .........of 1 ceeeaeninsanns .| 9N |39-40
18-11085 .60 Field Coil - Starter R.H. ....... ool 1 Gt esesnerr e . ON |39-40
18-11091 .04 Bolt (Through)-Starter ......... - 2 fetaereesaeaaa gN |39-40
.95-C | Washer (Internal Tooth)-Starter
34906-S ,01 Through BOLt 5/16 eveeeevnnneeee] 2 |evoveenescensees| 9N |39-40
18-11094 .01 Washer - Starter Field Terminal ....| 3 e st e asan e s .| 9N |39-40
18-11102 .05 Terminal ~ Starter Field ......... . 1 e smeisnnEma .| 9N |39-40
.95.C | Washer (Lock)-Starter Field Termlnal
34806-57~8 .01 Post 5/16 +e.euu.n. e S .| 9N |39-40
33923-57 .01 Nut (Hex)-Starter Field TErm1nal
Check Nut 5/16 - 24 ......... eeal 1 chernEume C e .| 9N |39-40
33879-57 .01 Nut (Hex)-Starter Field Terminal
POSt wvvevunonnnosnns Y B ¢ G eaaaees tesnesss| 9N |39-40
18-11107 .02 Bushing - Starter Terminal ......... 1 e ae cewe .o 9N |39-40
52-11130 1.00 Plate Assy. - Starter (Rear End) ...| 1 e es e cueses| 9N |39-40
82A-11140-B .02 Bracket - Starter to 0il Pan ....... 1 v e ek ..| 9N [39-40
52-11350-C 3.50 Drive Assy. — Starter ........ceeees 1 Cennas . oN |39-40
52-11365-B 02 Pin - Pinion ........- v et e e A B | chvs B veeses| ON 139-40
52-11366-B 2.30 Shaft — Drive SCrew .....cvoeevasan S S A vreeeas| SN |39-40
52-11367 1.70 Pinion and Barrel Drive .......0....| 1 cranubisanumn .| 9N |39-40
52-11368 +18 Spring - Meshing .......cceeeianns ool 1 C e s st ea e gN | 39-40
52-11369 .10 Spring - Anti-Drift ......vovvennnnn 1 |...... Caeaes e 9N |39-40
52-11370 .03 Ring -~ Pinion and Barrel Retainer ..| 1 e eameaesaan aN |39-40
52-11372 .22 Plate — Spring Anchor ..............| 1 e nemrEmt e ey 9N |39-40
52-11373 .05 Ring (LOCK)=SPTing .uevvevvvnnvsneas| 1 fovuneennnennnes 9N |39-40
52-11375 .55 Spring - Starter Drlve teee e e 1 . oN |39-40
9N-11450-A m .60 Switch - Starter Assy. (In Dash) 1 Deta113——Page 16 ON |39-40
ON-11450-B a 1.10 Switch - Starter Assy. (Foot Coniraﬂ 1 |Details—-Page 16| 9N [39-40
ON-11467 .02 Gasket — Starting Switch ........... 1 |.oeens casaeeasaan aN | 39-40
20310-S7-8 .01 Bolt (Hex Head)-Starter Button
5/16 — 18 X 1/2 vuvvennennnnns .| 2 |petails--Page 16| 9N |39-40
33798-52 .01 Nut (Hex)-Starter Switch Assy.
5/16 - 24 ....... s . 92 |Details——Page 16| 9N |39-40
.10-C | Washer (Lock)-Starter SWItCh tn
34806-5 .01 Steering Gear Housing 5/16 .....| 2 Details--Page 16| 9N |39-40
gN-11500 .15 Knob — Starter Switch (Rubber) .....| 1 Details--Page 16| 9N |39-40
9N-11506 .60 Starter Button AsSsy. ... .ciiasenas 1 Details--Page 16| 9N |39-40
ON-11511 .05 Rod — Starter Push Lever ........... 1 Details——Page 16| 9N |39-40
ON-11512 .20 Rod - Starter Push ......... Cenaeas 1 |Details——Page 16| 9N |39-40
.50-M | Pin (Cotter)-Starter Button tn
72009-5 .10-C Starter Switch Push Rod 3/32 x
.02-X 5/8 ivinas . Ceesmantennmans 1 |Details—Page 16| 9N |39-40
O9N-11515 1.15 Lever - Starter Fuﬁh G easaana s A I | Detailg—-Page 16| 9N |39-40
gN-11653 3.10 Switch~(Light) ........... Ceaaeaa ...| 1 |Details~-Page 16| 9N |39-40
aN-11664 .05 Plug {Ruhber}—ﬂash caa s s edr e a .. 1 Details—-Page 16| 9N |39-40
DISTRIBUTOR AND COIL
(See Illustration on Page 34)
AN-=12000 14.75 Distributor and Coil Assy. ...vewead b1 | ouennns e aae s 9N 139-40
aN-12024 3.50 Ignition Coil Assy. .......ecvvvrnnn 1 R 9N |39-40
aN--12100 11.50 Distributor Assy. Less Coil ....... J 1 e e 9N | 39-40
ON-12106 2.25 Housing Assy. - Distributor Terminall 1 Ceaena Casee e gN |39-40
ON-12112 1.25 Conduit - Spark Plug Wires ......... 1 e s s amen e .| 9N |39-40
01A-12114 .03 Gasket - Distributor Terminal
Housing .....«.. G rsaamreeannanns 1 e e e e e s e vee| ON |39-40
ON-12137 .03 Bail - Distributor Coil .....vee..ne . 9N |39-40
gN-12139 2.10 Distributor Base and Clamp Assy. ... 1 Chaaan Ceaen . gN | 39-40
s Not subject to regular discount. ® 4 See remarks on page 48

37

Ea T

L e —

5 R




<gm

FORD TRACTOR PARTS PRICE LIST

Part No. Price Part Name Unit Remarks Type| Year
DISTRIBUTOR AND COIL (CONT’D)
91A-12140 .08 Gasket - Distributor Coil ..........| 1 cenesransssarsss]| 9N |39-40
O9N-~-12143 .02 Gasket - Distributor Base ..........| 1 et +++| 9N [39-40
IN~12144 .02 Clamp - Distributor Terminal Housing| 2 |..... ceasenneess| ON |39-40
9N-12145 .02 Rivet -~ Distributor Cap Clamp ......| 2 e e cssseas| IN |39-40
01A-12146 .03 Spring - Distributor Base ..... .. aa 1 |..een... Ceee s AN [39-40
48-12148 .02 Screw - Distributor to Front Cover .| 2 Gt e s e et e e e 9N |39-40
ON-12150 3.00 Breaker Assy. - Distributor ...... | srssssasesnsssas| IN |39-40
91A-12159 .02 Screw (Primary)Contact)-Distributor.| 1 ‘|....v.vvveenen..| 9N |39-40
91A-12174 .02 Washer - Distributor Breaker Plate
SCTEW 4 e vsnenmnnonnanan ses s an e 1 et e vess| 9N |139-40
34803-5 .10-C | Washer (Lock)-Distributor Breaker
.01 Plate Bolt ......vninnnennennnas 1 e e e vessea| 9N [39-40
350101-57-8 .02 Bolt - Distributor Breaker Plate ...| 1 e e vessaa | 9N [39-40
IN-12187 3.50 Shaft Cam and Weights Assy.
Distributor ............cc.vveund] 1 citesaaan eevsss| 9N [39-40
91A-12200 .25 Rotor Assy. - Distributor ..........| 1 esssrssssssassas| 9N |39-40
B-12213 .01 Washer - Distributor Cam Screw .....| 1 |...... e s ++| 9N [39-40
O9N-12281-A B 3.40 Conduit and Wiring Assy. ..... C e | S C e .| 9N |[39-40
9N-12281-B & 3.95 Conduit and Wiring Assy., ...........| 1 e cereen .| 9N |39-40
ON-12281-C # 3.90 Conduit and Wiring Assy. ...........] 1 e eeaans cesssae| ON |39-40
9N-12281-D ® 3.90 Conduit and Wiring Assy. (Use .
9N-13603 Wire to Indicator Lamp)| 1 C e et e .| 9N |39-40
ON-12283 .20 Kire (Cylinder No. 3)-Distributor
to Spark Plug .....00vevenu.. N | e e e cess-=--] OGN |30-40
IN-12284 .20 Wire (Cylinder No. 2)-Distributor
to Spark Plug .......... e s 1 e e et vees| 9N [39-40
ON-12286 .25 Wire (Cylinder No. 4)-Distributor
to Spark Plug ....vovervnneneeaa 1 fe e e r e ON |39-40
9N-12287 .20 Wire (Cylinder No. 1)-Distributor
to Spark Plug .......eievevnnnn.] 1 et e Ce e ON |39-40
91A-12300 .35 Condenser ASSY. .uvvieeveeveennennss 1 cresssnsranssses]| 9N |39-40
31032-S87 .01 Screw - Condenser to Distributor
Body .....iiiiiiiiinnnnan P I T . e ON |39-40
34802-S7 .01 Washer (Lack)-ﬁﬂndenser to Distrib- ,
utor Body SCrew .....vcvveenseaa] 1 vessassssssaaaaa| OGN |30-40
52-12405 .65 Spark Plug Assy. ..... Creereea ceees]| 4 e eearas Ceea 9N [39-40
52-12410 .01 Gasket - Spark Plug ...........0....| 4 casennassssseaaa| ON [39-40
WIRING
(See Illustration on Page 34)
9N-13603 ® .o Wire - Conduit to Indicator Lamp
(Use With 9N-12281-D) ...... R I S I e 9N [39-40
ON-14300-A = .40 Cable Assy. - Battery to Switch ....| 1 C e e ceen 9N |[39-40
ON-14300-B a .90 Cable Assy. - Battery to Switch ....| 1 cvesrresnraseses| 9N [39-40
9N-14301- .50 Connector Assy. - Battery to Ground.| 1 |........ . s ceo| 9N [|39-40
.02 Bolt (Hex Head)-Battery Connection
23017-816 5/16-18 X 1-1/4 v.vuveuennnnenndl 2 | o, e, ON |39-40
33797-516 .01 Nut (Hex)-Battery Connection 5/16- 2 Cereeeans cevsas]| 9N |39-40
L8 ittt ettt e ..
IN-114431-A = .80 Cable Assy. - Starter Switch to
Starter ........ e I T e aanes ..| 9N |[39-40
9N-14431-B a .50 Cable Asgy. - Starter Switch to
Starter .....ceieennenn, caraeaaa] 1 P a s et e «+| S9N |39-40
ON-14564 .06 Bracket - Spark Plug Wire ..........| 1 e e et .| 9N |39-40

¥ Not subject to regular discount.

38

Bd#®ma See remarks on pages 47-48



FORD TRACTOR PARTS PRICE LIST

Sy~

Part No. Price Part Name Unit Remarks Type| Year
FENDER
IN-16312 $ 7.25 Fender ASSY. «ivevicesncssssssssnnnans 2 vessesssssereaes| 9N |39-40
21191-87-8 .20 Bolt (Hex Head)-Fender Bracket to
Rear Axle Housing 5/8 - 18 x
5.312 i e st a st 4 veesssasessnass| IN |39-40
33806~-57-8 .05 Nut (Hex)-Rear Fender Bracket to
| Rear Axle 5/8 .. civercrennnanes S ON |39-40
351505-S7~
8-18 .01 Washer (Flat)-Fender to Rear Axle
Housing 5/8 ...vverennncicnnnnns S . 9N |39-40
HOOD ASSEMBLY
(See Illustration on Page 29)
9N-16600 .30 Ornament - Hood .....cveviiennannnns | ON |39-40
33795~58 .01 Nut (Hex)-Name Plate to Hood Top
1/4-20 ......... P I | Y Y A I ves | OGN [39-40
350835-S8 .01 Nut (Speed)-Name Plate to Hood Top .| 1 |.iceivenennsnaasss| IN [39-40
ON-16612-B % 28.25 Top Assy. - Hood (Painted) ......... 1 cavessssssssrss| ON [39-40
9N-16612-C @ 26.50 Top Assy. - Hood (Painted) .........] 1 |.iieeiieeennnnann. ON |39-40
350472-58 .01 Bolt (Special Carriage)-Instrument
Panel to Hood Top 5/16-24 x 5/8.] 4 |..uieevrienennnas ON [39-40
9N-16618 1.30 Panel Assy. (Side)-Hood R.H. ....... 1 tcreennnsasrrases| ON [|39-40
9N~16619 1.30 Panel Assy. (Side)-Hood L.H. ....... ) ON |39-40
20318-S8 .01 Bolt (Hex Head)-Hood Side to Support |
5/16-18 X 9/16 ...vviveennnnnnns 4 | et etnrtnctnnana 9N |39-40
.25-C | Washer (Lock)-Hood Side to Support
3480658 .01 BOLt 5/16 +oveurennnseennnnnnnns S ceeaol| ON [39-40
20327-S8 .01 Bolt (Hex Head)-Hood Top to Hood
Side 5/16-24 x 5/8 .. .ueurrrnnnn L 9N [{39-40
33798-S8 .01 Nut (Hex)-Hood Top to Hood Side Bolt
5{1?—24 ....................... 4 cesesssssssseses| 9N |39-40 .
.25-C | Washer (Lock)-Hood Top to Hnnd Side
34806-58 .01 BOLt 5/16 «evveenennenoennnnanee 4 |eeennennnn vivee.| ON [39-40
20310-S8 .01 Bolt (Hex Head)-Hood Side to Support
Lower Bracket 5/16-18 x 1/2 ....| 2 cesereansnsssnns| IN |39-40
.25-C | Washer (Lock)-Hood Side to Support _
34806-58 .01 Lower Bracket Bolt 5/16 ........ 2 Cheseasenes e 9N |39-40
33797-58 .01 Nut {(Hex)-Hood Side to Support Lower
Bracket Bolt 5/16-18 ...... ceens] 2 |iieiiiaisisasses| 9N |39-40
IN-16625 @ .50 Stud and Handle - Hood Top Battery .| 1 |.veeveeenncnnns .| 9N [39-40
33795-S8 @ .01 Nut (Hex)-Hood Top Battery Cover
Handle Stud 1/4-20 ....c0o0iveunen ) 9N |39-40
.50-C | Washer (Lock)-Hood Top Battery Cover |
34805-58 @ .01 Handle Stud 1/4 ..vvvveneneeenns ON [39-40"
9N-16651 @ .10 Retainer - Hood Top Battery Cover
Hinge .....cicitienccana cessssass| 1 cresssssssnssans| IN |39-40
63333-5 @ .01 Rivet (Oval Head)uﬂﬂod Top Battery
Cover Hinge Retainer to Hinge
1/8 x 13/32 .. venvnensnnnas cee| 2 s r et e ..| 9N |39-40
ON-16656 @ .45 Tongue - Hood Top Battery Cover ....| 1 sresssasasssssss| OGN |39-40
9N-16689 @ .25 Hinge — Hood Top Battery Cover ..... ) ON |[39-40
60894-58 @ .01 Rivet (Oval Head)-Hood Top Battery
Cover to Hinge 3/16 x 5/16 ..... S ON |39-40
I9N-16938-B % 1.20 Cover Assy. - Hood Top Battery .....| 1 ieeeene e eee| 9N |39-40
9N-16938-C @ .50 Cover Assy. - Hood Top Battery ..... 1l |eeeveceannannnsns 9N |39-40
ON-16942-C @ .35 Cover - Hood Top Battery ....cveesa . 1 essnsssesssssess| ON 139-40
9N-16948-B 2 .02 Spring - Battery Opening Cover .....| 4 |..eiieeevsaessss| 9N |39-40
60882-S ¥ .01 Rivet - Battery Cover Spring 3/16 x
3/16 ....... T I - s s s ssasasseneess 9N |(39-40

#* Not subject to regular discount.

39

$ '@ See remarks on page 48



e

FORD TRACTOR PARTS PRICE LIST

Part No. Price Part Name Unit Remarks Type| Year
TOOL BOX AND TOOLS
AN=-17005 $ 1.85 Tool BOX ASSY. vevennuoness . | Gt e L 9N [39-40
21440-~S7-8 .02 Bolt (Hex Head)-Tool Box to Upper
Housing 7/16 - 14 x .75 ........| 2 e aee . veees| 9N |39-40
3514356-S7-8 .01 Washer (Lock)~Tool Box 7/16 ..... ool 2 i e ensaaaan e ON |39-40
9N-17014 .65 Wrench (Open End-Hex)-11/16 x 1-1/16
OPENINE v 4etrnrnnssocnnnennns S S N v e e 9N |39-40
B-17015 .15 Wrench (Open End-Hex)- Tflﬁ x 1/2 ...| 1 e e Ca e ON |39-40
B-17016 .20 Wrench (Open End-Hex)-9/16 x 5/8 ...| 1 f et eeaaesan ceees| 9N |39-40
0IA-17017 .45 Wrench - Spark Plug and Cylinder
Head Nut ......0iiiiiininiennnns ) N I bee e ON |[39-40
B-17020 .20 Screw Driver ....... ceseee e A te et esraneena .+| 9N |39-40
B-17021 .25 Wrench - Monkey ....... st s e s aeena ol 1 e r st st s e ON | 39-40
B-17025-A .30 Pliers Assyv., ...veeeuenn Cabae e B 9N |39-40
I9N-17040 .50 Crank - Starting ........ C e eae e ool 1 | ue.... fesarennna 9N (39-40
ON-17049 7.75 Cover — Tractor .....eeeeenns . teesasasasesssas| 9N [39-40
ON-17052 4.235 Tire Pump ......... vessnsansarsnsenes| 1 srsesrrnnsassss| 9N |39-40
O9N-17078 3.25 Jack and Handle Assy. ........... eoo 1 s T v rsEErae Y .1 9N |39-40
AN--17080 2.95 Jack ..... b e e e st | e s aaeaa ..| 9N |39-40
ON-17081 .30 Handle - Jack ...... Ceateans e eea] 1 et teraanas eons| 9N [39-40
ON-17125-A 1.00 Grease Gun ..... fh s e b e e 1 f e Gt ON [39-40
GOVERNOR
(See Illustration on Page 30)
O9N-18200-B 16.25 Governor ASSV. ...... I | e a e e Chhe SN |39-40
20488-S .02 Bolt (Hex Head)—Gnvernnr to Side
Cover 3/8-16 x 1-5/8 ......... ol 1 Ceetiaeseaaas ..| 9N [39-40
88032-5S .03 Stud (Screw)-Governor to Side Cover
3/8 o, et s s sttt et 1 S es et st s ennaa .| 9N |39-40
33800-5 .01 Nut (Hex)-Governor to Side Cover -
3/ 8= e 1 T h s e s e e . 9N | 39-40
34807-8 .20~C | Washer (Lock)uﬁnvernor to Side Cover
.01 3/8 ..., c e s e e s R et e s e st e 9N |39-40
9N-18185 /3.70 Body Assy. - GOVEINOT ..evvvvavanneal 1 | ouvrrennnn. veess| 9N |39-40
9N-18186 ,2.00 Lower Race Assy. - Governor ........ I J... ..., trrenaaas 9N |39-40
ON-18187 .25 Drive Shaft Assy, - Governor .......| 1 | .uouriunnn. .. ON |39-40
ON-18188 .45 Upper Race Assy. - Governor ........| 1 et eeaans veesnsa| 9N |39-40
9N-18189 1.35 Lever Assy. — GOVernor ......... eans] 1 teessssssssssssas| 9N [39-40
9N-18190 .90 Manuel Lever Assy. - Governor ...... I |...... C et 9N | 39-40
22612-58 .05 Screw - Adjusting .............0..n.. 1 B .| 9N |39-40
33921-58 .01 Nut - Adjusting Screw 1/4- 23 R | e b .| 9N [39-40
34825-58 .01 Washer (Lock)-Adjusting Screw ......| 1 |...... Ceeerennan ON |39-40
9N-18191 ; .80 Base — GOVEINOT ..vvveneeennsas evews] 1 frteeae b v 9N [39-40
9N-18192 WV .25 Bearing (Thrust)-Governor Base .....| 1 Ch e aeeereaeeens 9N |39-40
9N-18194 / .25 Base (FOrk)-GOVETnor ......uweeueou.. N S S ee..| ON |39-40
ON-18195 .02 Clip - Governor Shaft .............. 1 v e ek +e+| 9N [39-40
ON-18196 .25 Spring - Governor Base ............. 1 b e v et s e ..| 9N [39-40
GN-18241 .01 Shim - Ball Stop ..v.vevennnnn. cee..| AS
Reg.|..vevvvivvnnnnso.| 9N |39-40
355027-S .01 Screw - Governor Body No. 6-32 .....| 2 et sresanaeae «oo| 9N [39-40
356430-5 i .02 Washer - Ball Stop ...... e e . 1 e e vees| 9N |39-40
358081~ V. .20 |Ball - Governor Base 5/8" ..........0| 4 |....ouuvuuin... .| 9N _|39-40
OIL FILTER
(See Illustration on Page 30)
9N--18658 2.10 0il Filter Assy. ..... I I | et eanaa e 9N |39-40
21440-S7-8 .02 Bolt (Hex Head)-0il Filter to Upper
Housing 7/16 -« 14 x .75 ........ 2 resesasensasnsas| 9N |39-40

#* Not subject to regular discount.

40



FORD TRACTOR PARTS PRICE LIST

-

Part No. Price Part Name Unit Remarks Type| Year
OIL FILTER (CONT'D)
351436-S7-8 |$ .01 Washer (Lock)-0il Filter 7/16 ..... B I R 9N |[39-40
UN-18662 1.00 Element — 0il Filter ............ P s N aN | 39-40
ON-18666 .25 Tube -~ 0il Filter Outlet ..... S s ..| 9N |39-40
9N~-18667 .20 Tube - 0il Filter Inlet ........cv.. 1 | .oeus.. ceesvsssss| OGN |39-40
~ 91A-2133 .03 Nut - 0il Filter Inlet Tube ........ 2 teeraresnensases| 9N [|39-40
ON-18668 .I5 Elbow - Qil Filter and Gauge to
BlOCK +ivevnnnnonnannsnnes N S .| 9N |39-40
01A-18675 .12 Washer - Cover Hold Down Bolt ......| 1 evasearrassssass| 9N |39-40
ON-18676 .25 Tube - 0il Pressure Gauge ......... J 1 C e eeeseamea e ON |39-40
9N-18679 .05 Adapter = 0il Filter Tube ....ceovesl 3 | ceennennanss vees| 9N [39-40
9N-18685 .05 Adapter - 0il Gauge Tube ....ivveveee 1 | iieieeennens eess| 9N [39-40
9N-18686 .08 | Elbow — 0il Filter s..veeenvevneenns 1 Ceeeennennaeass] ON |39-40
ON-18687 1.55 Cover — 0il Filter ... .cvevieeennnnns 1 Cees s s esensnaaa .| 9N |39-40
ON~-18688 .15 Gasket -~ 0il Filter Cover .......... 1 Ceme s asas e ON |39-40
01A-18689 cenea Spring and Washer (Hold Down)-

Element .....coeeenes T N eeeees] 9N |39-40
01A-18691-A . 30 Bolt — 011 Filter Cover ..ievivvnnas 1 cesssnssrsssasns| OGN |39-40
HEAD LAMP
9N-11653 3.10 Switch (LAgHt) wevvrsvronecnsnnnnnas Y 9N |39-40
ON-13002 3.95 Head Lamp Assy. R.H. +.vivivevrnanes 1 cesrsensrsneasss| 9N [39-40
ON--13003 3.95 Head Lamp Assy. L.H. .......c..... o 1 chssressanananna | SN |39-40

356803-57-8 ceees Nut (Hex)-Head Lamp Assy. 1/2-20 ...| 2 | ..civevennn, eees| 9N |39-40
34809-S7-8 .2240 Washer (Lock)-Head Lamp Assy. 1/2 ..| 2 [......e.coviunas| ON |39-40
gN-13007 .27 Bulb (32 C.P. 6-8 Volt)-Head Lamp ..| 2 | ...vccerennns vosl 9N |39-40
ON-13045 .15 Door -~ Head Lamp ASSY. ...c.vcvesnns] 2 | cuvwaaen vesesvess]| OGN |39-40
ON.-13060 .65 Lens — Head Lamp ...vevevesrsssnnsaas 2 cessssnessnsssss| OGN |39-40
ON-13102 .25 Reinforcement - Medallion ........ . 2 tesarssesaar e un aN | 39-40
GN-13404 .50 Lamp and Bracket Assy. - Rear ......| 1 e eemmaseraaeena 9N | 39-40
33792-54 .02 Nut (Hex)~Tail Lamp Bracket 7/16-20.] 1 |..civvvvunernannn ON |39-40
34808-54 :gidﬂ Washer (Lock)-Tail Lamp Bracket 7/16] 1 |....... seensssss| OGN |39-40
I9N-13448 .35 Door - Rear Lamp ....... e I S ceesswss| 9N |39-40
9N-13450 .30 Red Lens — Rear Lamp ........ cenesne 1 | esans cesvevesses| OGN [39-40
B-13466 #3%,07 Bulb (6 Volt 3 C.P.)-Indicator Lamp.] 1 |................| 9N 139-40
9N-13468 .55 Bracket - Tail Lamp Support ........] 1 | ........ ceseness| ON |39-40
ON-13470 .30 Bracket - Fender Lamp R.H, ......... 1 eesssnesesnsssss| ON |39-40
9N-13471 .30 Bracket - Fender Lamp L.H. ......... 1 G eseesest e ON |39-40
ON-13472 .55 Bracket - Lamp Mounting R.H. ....... 1 | iieiiininennsnes| 9N |39-40
9N-13473 .55 Bracket - Lamp Mounting L.H. ....... 1 ctrErr e A | ON | 39-40

ACCESSORIES

9N-1170-A *¥97.50 Ext ra Rear Wheel and Tire (Set)
8 X 32 ... iiitieranerneanannsans]| 1 harmssesan e ON |39-40

9N-1170-B ¥145.00 Extra Rear Wheel and Tire (Set)
10 x 28 ..... essesesessnnseassnel 1 cessssnsesnssnes| OGN |39-40
_ 2.25 Paint - Tractor Gray (1/2 Gal.) .... tetesrenecasesss| ON |39-40
M-2888 3.65 Paint - Tractor Gray (1 Gal.) ...... terrarenssasenes| 9N [39-40
17.50 Paint - Tractor Gray (5 Gal.) ...... Caneee ceeaae .| 9N |39-40
gN-17049 7.75 Cover — Tractor ....cenecnnonas N [, ce.| 9N |39-40
ON-18438 14,50 Kit — Lighting ....cceesvnesaansssa I [ S ON |39-40

# Not subject to regular discount.

41

##* See bulletin for discount



=i,

STANDARD PARTS

Part No. List Net Part Name Part No. List Net Part Name
20309-5 $ .01 1/4-28 x 1/2 Hex 20886-5 $ .03 7/16~20 x 3.32 Hex
Head Bolt Head Bolt
2031052 .01 5/16-18 x 1/2 Hex 20887 --5-7-8 .05 7/16-20 x 3.00 Hex
» Head Bolt Head Bolt
20311-S8 .80-C | 5/16~24 x 1/2 Hex 20888-S .06 7/16=~20 x 4.50 Hex
.01 Head Bolt Head Bolt
20318-S7 .01 5/16-18 x 9/16 Hex 20889-5 .05 7/16-20 x 5,00 Hex
Head Bolt Head Bolt
20325-57 .01 1/4-28 x 5/8 Hex 21175-57-8 .18 5/8-~18 x 2 N.F. Hex
Head Bolt Bolt
20327-58 .01 5/16-24 x 5/8 Hex 21178-5~-7~8 .10 5/8-18 x 2.06 Hex
Head Bolt Head Bolt
2034652 .85-C | 5/16~18 x 3/4 Hex 21182-5-7~8 .20 | 5/8-18 x 2.875 Hex
.01 Head Bolt Head Bolt
20346-S7-8 .01 5/16-18 x 3/4 Hex 21191-5-7-8 . 20 5/8-18 x 5.312 Hex
Head Bolt Head Bolt
20347-58 .01 5/16-24 x 3/4 Hex 21440-5-7-8 .02 7/16-14 x .75 Hex
Head Bolt Head Bolt |
20348-5 .02 3/8 x 3/4 Hex Head 21441-5-7-8 .02 7/16~14 x 1,128 Hex
Bolt Head Bolt
20366-5 .01 5/16-18 x 7/8 Hex 21442-5-T~8 .03 7/16-14 x 1.375 Hex
Head Bolt Head Bolt
2038652 .01 5/16-18 x 1 Hex 21443-S-7-8 .02 7/16-14 x .94 Hex
Head Bolt Head Bolt
20388-S .02 3/8-=16 x 1 Hex Head | 21444-5-7-8 .03 7/16-14 x 1.38 Hex
Bolt Head Bolt '
20388-52 .02 3/8-16 x 1 Hex Head 21445-.5-7--8 .03 7/16-14 x 1.62 Hex
Bolt _ Head Bolt
20396-5 .01 5/16-18 x 1-1/16 21446-S-T7T-8 .03 7/16=14 x 2.5 Hex
_ Hex Head Bolt Head Bolt
20408-S .02 3/8-16 x 1-1/8 Hex 21447-5-7-8 .03 7/16-14 x 1.5 Hex
Head Bolt Head Bolt
20426-S7-8 .01 5/16-18 x 1-1/4 Hex 21449-5 .03 7/16=14 x 3.625 Hex
Head Bolt Head Bolt
20428-S .02 3/8-16 x 1-1/4 Hex 21477-5 .03 5/16-18 x 1-5/8 Hex
Head Bolt Head Bolt
20488-5 .02 3/8-16 x 1-5/8 Hex 22228-5 .04 5/16-24 x 1-1/8 Hex
Head Bolt Head Bolt - End
20559-5 .05 1/2-20 x 3-1/4 Hex Drilled
Head Bolt 22267-5 . 04 7/16-20 x 1-3/4 Hex
20672-S .04 9/16-12 x 1-1/4 Hex Head Bolt - End
Head Bolt Drilled
20873-S-7-8 .08 | 7/16-20 x 1.06 Hex | 22503-S .07 | 1/4-20 x 5/8 Hex
Head Bolt Head Bolts -
20874-5-7-8 .03 | 7/16-20 x .68 Hex Drilled
Head Bolt 22612-58 .05 1/4-28 x 3/4 Hex
20875-S .02 7/16-20 x 1.00 Hex Head Bolt - End
Head Bolt H Drilled
20878-5-7-8 .03 7/16-20 x 1.25 Hex 23017-S16 .02 5/16-18 x 1-1/4 Hex
Head Bolt Head Bolt
20880-5-7-8 .05 7/16-20 x 1,375 Hex 24327-S-7-8 .01 5/16-24 x 5/8 Hex
Head Bolt Head Bolt
20881-S .03 7/16-20 x 1.56 Hex 25231-5-7-8 .01 No. 10-32 x 1/2
Head Bolt Flat Head Machine
20882-S-7-8 .04 7/16-20 x 2/25 Hex Screw |
Head Bolt 25881-S .01 | No. 8-32 x 5/8 Flat

Head Screw

42



STANDARD PARTS

Fg

Part No. List Net Part Name Part No. List Net Part Name
06456578 ($ .01 6-32 x 1/4 Rnd. Hd. 33816-5 $ .03 7/16-20 Hex Nut
1 .40-C Screw 33817-S .02 7/16~20 Slotted Nut
27153.S { .50-C | No. 10-32 x 1-1/8 33820-57-8 .03 7/16-20 Hex Nut -
| .01 Rnd. Hd. Screw Thin Castle
271618 .01 No. 10-32 x 1-1/4 33825-S .02 5/16~18 Hex Nut
R.H. Machine 33846-5 .02 1/2-20 Hex Nut
Screw 338595 .06 5/8-18 Thin Castle
27711-5 .01 5/16-18 x 7/16 Rnd. _ Nut :
Hd. Bolt Type "S" || 33860-S .05 5/8~18 Castle Nut
Brass 33879-S7-8 . .01 5/16-24 Hex Nut
31032-57 .01 No. 8-32 x 1/4 33895-5 .02 1/4 Wing Nut
' Screw 33921-58 .01 1/4-28 Check Nut
31036~-S7-8 .01 No. 6-32 x 6/16 33923-57 01 5/16~24 Check Nut
Fill Head Machine - Hex
Screw 34029-5 .02 5/16-24 Hex Slotted
31077-57-8 .01 8~-32 x 5/8 N.C. - 2 Nut
Fill Head Screw .01 No. 8=32 Hex Nut
31583-57-8 .01 10-32 x 1/4 Fill 34052-57 { . 25-C
Head Screw +30=C | No. 10-32 Hex Nut
34079-57-8
31588-57-8 01 No. 10-32 x 5/16 7 { .01
Fill Head Screw 34141-S { «20-C | No. 10~-32 Square
31596-S .01 No. 10-32 x 3/8 - .01 Nut
Fill Head Screw 34171-587-8 .04 5/16-=24 Blind Nut
31598-S .01 1/4-28 x 3/8 .01 No. 10 Flat
Fillster Head $4703-57-8 { .15-C Washer
Screw 34706-58 .01 5/16 Flat Washer
33785-5 .01 3/8 x 16 Hex Nut - 347455 .20-C | 1/4 Flat Washer
Regular B .01
33790-57-8 .02 7/16-20 Hex Head Nut .01 "
33791-5-18 .02 | 7/16-20 Regular Nut | ~*746-5 { “g0-c | 5/16" Flat Washer
33792-5-7-8 .02 7/16-20 Hex Nut 34802-S7 .01 No. 8 Lock Washer
33792~57-8~-18 .02 7/16-20 Hex Nut ( .01
33794-57-~8-18 .02 7/16~20 Hex Nut 34804-5 | .01 No. 12 Washer
Class 2 MediumFit (Lock)
33795-52 .01 1/4-20 Hex Head Nut ( .20-C
33795-S7-8 .01 | 1/4-20 Hex Nut 34805-5 {91 | /4 Lock Washer
33796-S7 .01 1/4-28 Hex Nut .01
33797-52 .01 | 5/16-18 Hex Nut 34805-57-8 { 5o | 1/4 Lock Washer
33797-57 .01 5/16-18 Hex Nut - .01
. Remular Steel 34806-S { ‘Lo.c | 3/16 Lock Washer
33797-516 +01 | 5/16-18 Hex Nut 34806~S7-8 {34 | 5/16 Look Hasher
33798-5 .01 5/16-24 Hex Nut .01
33798-S2 .01 | 5/16-24 Hex Nut 34807-5 { 90 | 3/8 Lock Washer
33798-57-8 .01 5/16-24 Hex Nut .01
337995 01 3/8-16 Hex Nut - 34808-S { 45 7/16 Lock Washer
Regular 34809-5 .01 1/2 Lock Washer*
33800-5 .01 3/8~24 Hex Nut 34810-S .01 9/16 Lock Washer -
33800-57-8 .01 3/8-24 Hex Nut Std.
33803--5 .04 Hex Nut -~ Check 34811-S .01 Washer
5/8 N.F. 3 34822-S7 .01 No. 8 Lock Washer
33805-57-8 .05 5/8-18 Nut~ Regular || 34823-52 .01 No. 10 Lock Washer
33806-S7-8~18 .05 5/8 Hex Nut - 34825-5 .01 1/4 Lock Washer
Regular ' { .01
33807-S7~8 .01 | 3/8 Lockwasher 34842-51 .15c | No- 8 Lock Washer
33507-5 .01 3/8 Lock Washer 34842-57-8 .01 No. 8 Lock Washer
33808-S7-8 .05 5/8-18 Hex Nut - 34843-52 .01 No. 10 Lock Washer

Thick

- Heavy




i G

STANDARD PARTS

Part No. List Net Part Name Part No. List Net Part Name
34906-S {$ .25-C | 5/16 Internal Tooth .{$ .50-M
.01 Washer ~ Str. to 72008-S .10-C | 1/16x 5/8 Cotter Pin
Lockwasher . 02-X
34938-57-8 .01 No. 8 External .50-M
Tooth Washer 72009-5 J, .10-C | 3/32x 5/8 Cotter Pin
600065 { .10-C | 5/32 x 3{15 Flat L, .02-X
.01 Head Rivet i . 75-M
60030-5 { .35-C | 5/16 x 3/8 Solid 72010-8 ,10-C | 1/8x5/8 Cotter Pin
.01 Rivet - Flat Head L .03-X
60319--S { .01 3/16--~ 5/16 R.H. ( .T75-M
.10-C Solid Rivet 72017-5 . .03-X|1/8x3/4 Cotter Pin
.20-C | 1/4 x 5/8 R.H. .10-C
60386-5 { .01 Solid Rivet : .15=-M
60414-S [ .0l 1/4 x 3/4 Round 72026~S .10-C | 1/8 x 7/8 Cotter Pin
1 . 25-C Head Rivet X . 03-X
604265 (.01 | 3/16 x 13/16 Solid [ .03-X
] .35-C Rivet - Round 72035-S 1 .10-C | 1/8 x 1 Cotter Pin
. Head . 75-M
.30-C | 1/4 x T7/8 Round
60442-5 { .01 Head Rivet 72038-S { 'Eg“x 7/32 x 1 Cotter Pin
60453-S [ .25-C | 3/16 x 15/16 Solid )
i .01 Rivets - Round .15-C
\ Head 72044-S 1.00-M | 1/8 x 1-1/8 Cotter
.01 1/4 x 1-1/2 Round L . 04-X Pin
60542-8 { . 45-C Head Rivet 1.50-M 5/32 x 1_1;4
60882-S .01 3/16 x 3/16 Round 72054-5 ‘ 05-X | cotter Pin
Head Rivet . 20-C
60894-S7-8 .01 3/16 x 5/16 Oval . 05~-X 1/8 x 8~5/8
Head Solid Rivet 72080-5 1 .20-C Cotter Pin
609795 { .20-C | 3/16 x 3/4 Oval . 1.50-M
.01 Head Rivet 79091-5 [ .25-C | Cotter Pin 3/16 X
61009-5 .01 3/8 x 7/8 Oval Head 1 .01 1-3/4
Rivet 73902-5 .01 Clevis Pin 3/8 x 1
63301-S7-8 { .40-C | 1/8 x 9/32 Oval Hd. || 73912-57-8 . 04 3/8 x 1-1/16 Clevis
.01 Tubular Rivet _ Pin - Hardened
[ .35-C | 1/4 x 11/32 Oval {. 1.35-C | 5/16 x 1/18 Clevis
63317-57-8 L .01 Hd. Tubular Rivet 73918-5 .02 Pins
63333-S 45-C | 1/8 x 13/32 Tubular | 73936-57-8 .05 1/2 x 1-1/4 Clevis
{ .01 Rivet - Oval Head Pin Hardened
63825-510 .01 1/8 x 3/8 Tubular 73956~5 .03 3/8 x 1-7/16 Clevis
Rivet Oval Head - Pin
Brass 73984-S .04 1/4 x 1-11/16
63944-510 .01 1/8 x 5/32 Oval Clevis Pin After
Head Tubular 74034-S ,03 5/16 x 2-1/8 Clevis
Rivet Pin
63968-S10 .01 1/8 x 1/4 Brass 74079-S7-8 .06 1/2 x 2-5/8 Clevis
Tubular Rivets - Pin - Hardened
Oval 74106-S .01 5/16 Expansion Plug
72000~S { .01 1/16 x 3/8 Cotter 74120-5 .01 1-3/16 Expansion
.10-C| Pin ° Plug
.50-M 74121-5 .01 1-1/4 Expansion
72003-S [ .10-C lf;?nx 1/2 Cotter Plug ~ .078-.083
_09=X 74127-S .01 1~-3/4 Expansion
( .50-M Plug
72004-5 1 .02-X | 3/32 x 1/2 Cotter 741295 .01 2" Expansion Plug
.10-C Pin 74142-5 . 01 1/2 x 1/8 Woodruff
( .35-M | Key
72005-5 1 ,02-X | 1/8 x1/2 Cotter Pin || 74156-S .04 | Woodruff Key
L .05-C 1 1/4 x 1/8

44



STANDARD PARTS

Fgr-

Part No. List Net Part Name Part No. List Net Part Name
T4175-5 $ .01 No. 6 Woodruff Key 350830-57-8 $ .02 No. 8-32 Round Nut
741865 .04 1/4 x 1-1/8 Wood- . —~ Steel

ruff Key - 350835-5 .01 Nut - Speed
Hardened 350860-~5 .02 No. 10-32 Special
88032-5 .03 3/8 x 24-3/8 x 16 | Hex Nut ~ Brass
x 1-3/8 Screw 350023-57~8 .03 Wing Nut - Special
Stud 351025-58 .03 7/16-20 Hex Nut
88059--5 .03 1/2-20 x 3/4 x 5/8 351059=-57 .03 1/2-20 Castle Nut
Screw Stud 351080-S .02 5902-20 Hex Nut
88113-S .04 fflﬁ-20~14 x 2-3/8 ' 351118-57-8 .05 13/16 Special Hex
. Screw Stud Nut
88146-5 .03 5/16 x 24-5/16 x 18 351119-5 .03 13/16-28 Special
x 2-13/16 Screw Hex Nut
Stud 351129-5 .07 3/4-16 Castle Nut
88371-8 .03 5/16-24 x 5/16-18 x 3511778 .01 .093/.095 x 3/16
1-1/4 Screw Stud .25-C Plain Washer
88398-5 .04 7/16-20-14~1-9/16 351178-=5 .01 .109/.111 x .183/
Screw Stud .187 Spring
88403-S .04 7/16-20-14 x 1-5/8 Washer
| Screw Stud 351187~S .01 .25 Dia., x 128/.130
89409-5 .01 5/16-24 x 1/3 Head- Hole x .019/.021
less Round Point Washer
Set Screw 351192-5S .01 140/.145 x .25 Flat
88523-5 .04 7/16~20-14-3-1/8 Washer
Screw Stud | 351253-57-8 .01 3/16 Flat Washer
92032-5-19 .01 No. 4 x 3/16 Drive 351260-5 .01 Flat Washer .187/ .
Screw .189 x .310/.315
97003-=5 .15 3/8 Clevis — Non- 3514065 .70—Cc{ 13/32 1.D. x 1/50
Adjustable .01 0,D., Special
97013-S .15 3/8~24 Clevis - Washer
Adjustable 351428~57-8 .01 7/16 Special Plain
350101-57-8 .02 Bolt No. 10-32 Washer
350164-57-8 .02 Throttle Adjusting 351436-58 .01 Lock Washer 7/16
Screw No. 10-32 351443-57-8 .02 7/16 Special Washer
350379-S5-7 - Bolt - Carriage 351436-57-8 .Gl 7/16 Special Lock
350433-5 .01 5/16-18 x 1 Special Washer |
Hex Head Screw 351505~5 .01 5/8 (5/32 x 1-1/4)
Clutch To Fly- Flat Washer
wheel 351505-S7-8-18 .01 | 5/8 (5/32 x 1-1/4)
350439-S .02 5/16-24 x 9/16 Thin Flat Washer
Hex Head Bolt 351544-5 .03 815-~,820 Special
350472-52 .01 5/16-24 x 5/8 Lock Washer
Special Carriage 351850-57-8 .05 .087/.088 x 21,/32
Bolt Rivet.
350610=5 .05 7/16-20 x .88 251924-5 .02 5/3%2 x .5 Special
| Special Hex Head Button Head Rivet
Bolt .30-C| 5/32 x 3/16 Flat
350617-57 03 Carriage Bolt -~ 3519265 .01 Head Countersunk
- Special 7/16-20 Rivet
350635-S7-8 .10 Bolt - Front Axle 351963-5 .35-C | 3/16 x .94 Special
Pin Hex Head .01 Oval Countersunk
350645-5 .05 7/16~-20 x .84 Hex Head Rivet
Head Bolt 351066-S .01 3/16 x 3/8 Special
350719-57-8 .05 5/8-18 Round Head : . 15-C Flat Head Rivet
Bolt 351978-5 .01 Special Flat Head
350738-8 .10 Bolt Tubular Rivet
350745-S5 .10 5/8 Bolt ~ Carriage 352002-S .01 Pin - For Battery
350830~56 .02 No. 8-~32 Round Nut Strap '
| - Brass 352035-S .03 1/4 x .62 Special

Button Head Rivet

45



STANDARD PARTS

Part No. List Net Part Name Part No. List Net Part Name
352130-S $ .01 .333/.388 x .48 353043-A2-S7-S8 | $ .03 1/4-28 Lubricator
| Special Rivet | Fitting Small
352150-S .03 7/16 — 1-1/2 Round 353052-S5 .02 1/8 x 3/8 Pipe Plug
Head Rivet | Slotted
352200-5 r .25-C | .043 x .047 x 3/8 '353064-S .03 1/2 Pipe Plug -
1 .01 Cotter Pin : Extended Head
352201-S { .15-C | 3/64 x .031 Cotter 353075-S5 . .01 3/8 Dia. Steel Ball
.04-X Pin 353076-S .01 1/4 Steel Ball
352250-5 .03-X | Cotter Pin - Special| 355000-S - .05 ‘No. 4-36 x 1/4
352472-57-8 .01 .120/.,130 Pin For Screw
Brake Shaft - 355025-57-8 .01 No. 6-32x1/4 Screw
352581-57-8 .01 5/16 x 1-1/2 Special 355027-5 .01 | No. 6-32 Screw
| | Flat Head Pin 355245~S .05 No. 12-24 x 5/8 Screw
352592-S .04 1/4 x 3/8 Clevis 355940-57-8 .05 1/4~20 Special Wing
| | Pin Nut
352625-57-8 .15 3.38x .75 Clevis Pin || 356051-S .10 Manifold Cover Stud
353027-A2-S7-8 .05 | 1/8 Lub, Fitting | Nut
353034-A1-S7-8 .09 1/4-28 Lubrication 356181-5 .05 .115 Lock Washer
N Fitting - 356211~S .05 No. 22-3/8 Flat Washer
straight - Long 356430-5 .02 Washer -
356803-57-8 | ..... 1/2-20 Hex Nut
358081-S .20 5/8 Ball

46



SYMBOLS _ e

e — — ===m=======ﬁ
g|For service on all tractors. Also used on
12501 12512 12532 12556 12611 12627
gN-4012 and 9N-4013 used on tractors No. 1 to No. 1591. 12503 12518 - 12535 12559 12615 12633
| | 12504 12521 12537 12573 12617 12635
EXCEPT ' . 12506 12525 12538 12574 12619 12638
1528 1537 1546 1551 1556 1564 1567 12608 © 12526 12542 12603 0 = 12644
1529 1544 1549 1554 1561 1566 1570 ; 12509 12527 12546  12610° [ 00 12853
1531 12511 12530 12549

1604 equipped with cast iron housings. ' . '
#|Used on all tractors from No. 12499 to No. 15002,

ON—-4012-A and 9N-4013-A ﬁsedtnltractﬂra after No, 1591

to No. 6019, Also on tractor numbers -
R | 15198 15698 15751 15815 15851 16083
EXCEPT 1604, 3813, 5408. 15202 15699 15755 15822 1§§59 16155
, 15207 15710 to 15824  [Co° 16157
Also used on 15280 15714  IS758 1826 2000 16159
6138 6338 6382 6457 6525 6572 6617 15290 to 15761 15827 1§3ﬁ4 16165
6202 6339 6386 6483 6547 6574 6632 15292 }ggég i5$$g 15820 1007 16169
6251 6346 6400 6515 6548 6590 = 6642 " 15306 Le794 1:?sﬂ 15831 15867 16179
6260 6347 6447 6522 6561 6610 6646 15307 15841 o 16187
6335 6367 6454 | 15319 ig:ig igTEf 15842  i5869 16332
| | 15397 15736 15332 1f344 15871 1$3T3
aniglﬂ—ﬂ and 9N-4013-B used onall tractors aftgr No. 1;352 to 15804 15245 15879 . 16870
¥ ' 15739 15885

15464 15807 15848 16881

to 15746 15300 15849 16017 to
EXCEPT - 15622 15748 16019 16950
6138 6338 6382 6457 6525 6572 6617 15626 15810 16953

6204 6339 6386 6483 6547 6574 6632
6251 6346 6400 6515 6548 6590 6642 - |~ :
6260 6347 6447 6522 6561 6610 6646 ®|Used on all tractors after No. 15001,

6335 6367 |
. EXCEPT .
NOTE 15198 15698 15755 15815 15851 16083
. - 15202 15699 to 15822 to 16155
When servicing 4012, 4013, 4012-A and 4013-A ORDER 15207 15710 15758 15824 15859 16157
L 15280 15714 15761  "15896 13861 44165
ON-4012-B Housing gN-523-B Gasket 15200 to . 15763 15827 15862 16169
ON-4013-B Housing  9N-562-B Plate 15292 ISTIT 15779 15899 13884 1679
15723 15780 : 15865
15306 - | 15831 16187
15724 15785 15867
| 15307 15841 28 16332
ON-523-A Gasket } Used on all housings except 15319 15728 = 15801 = qzg49 15869 16873
ON-562-A Plate J 4012-B and 4013-B 15397 15729 15802 yg5844 15871 to
. to . 15736 15804 t 16879
o 0 15879
15462 - 15807 15846 16881
9N-523-B Gask ' 15464 IS739  1cg00 15848  jeany to
- asket | peed with 4012-B and 4013-B Housings. to 15746 Jgoro  1sas 10917 16950
9N-562-B Plate | : 15522 15748 16019 16953
15626 15751

Used on all tractors.

. . # |Used on all tractors after No. 5677 EKCEPT those listed
- NOTE: On tractors No. 1l to 2499 and those listed herein n. Bealow. =3

2532 2566 2614 2643 - 2725 2780 . 2795
2535 2576 2630 2652 2754 2784 2800
2543 2589 2635 2654 2765 2785 3059
2548 2591 1636 2664 2777 2794 3150
2557 2506

To serviece air cleaners on tractors before No. 5678 and
| numbers listed herein, order 9N-9600-C alsc 9N-18215-C,
Pipe. ' :

The oil cup and clamp are interchangeable with 9N-9658-C1,

L oil cup, and 9N-9628-Cl, clamp assembly.
order the following:

Tractors to No. 5678 and numbers

1- ON-9002-A Gas Tank ' 5711 6226 6396 6507 6555 7304 7429
1- 9N-9126 Adapter, tank to tank support _ 6161 6240 6407 Eggn EEEE 7311 7430
2- 20386-52  Bolt 6163 6249 6440  grha  co1o 7313 7434
2— 350379-57 E&rriage Bolt ' 6166 6257 6446 .6525 6991 7360 T438
2- 33797-52  Nut a 6188 6261 6455 ~ ccag 7154 7392  T439
2- 33798-3T  Nut - 6193 6268 6458 6531 11ag 7412 7440
4- 34806-5  Lock Washer ' 6202 6271 6482 6533 7259 7415 7459
4- 34706-5  Flat Washer 6204 6275 6487  gean  noge 1418 7460
6207 6337 ' 6490 6539 7290 7419  T468
, - 6211 6338  6491. .. 1991 - 7423 74TL
Used on first 4000 tractors. _ 6221 6339 6500 to 7993 74325  TH24
' ] to 6381 6552 7426 7571
6224  oooc 7301
Used after first 4000 tractors to No, 12500.
EXCEPT
10732 11470 12157 12400 12490 12497 ||
11143 11497 12168 12484 12492 12499

11400 12142 |

47



SHEHT, - SYMBOLS

£
@| Uzgsed on all tractors beginning with No. 13884 and on the tractor numbers appearing above, .

® | Used on all tra;tﬂ;s to No. 12500, : i|Used on all tractors after No. 12499,
EXCEPT . EXCEPT :
10732 11470 12457 12400 12490 12497 12501 12512 12532 12556 12611 12627
11148 11497 12468 12484 12492 12499 12503 12518 12535 12559 12615 12633
11400 12142 12504 12521 12537 12573 12617 12635
- | 12506 - 12525 12538 12574 12619 12638
, 4180 used on tractors 12508 12526 12542 12603 70 . 12644
12501 _12512 12532 12556 12611 12627 12509 12527 12546 12610 12853
12503 12518 12535 12559 12615 12633 12511 12530 12549 12626
12504 12521 12537 12573 12617 12635
12506 12525 - 12538 12574 13319 12638 Also used on tractors
13503 12525 12542 12603 12624 12644 10732 11470 12157 12400 124490 12497
509 2527 12546 12610  jo.o. 12853 11148 11497 12168 12484 12492 12499
12511 12530 12549 11400 12142
% |Used on all tractors thru tractor No., 13883 EXCEPT casting hoods and the following tractor numbers.
igg;ﬂ 13535 12699 12807 13088 13186 13364 13512 13701
2 © 12701 12809 13089 13188 13519 to
11148 12587 12703 to 13000 13190 13379 13520 13708
11400 12590 to 12811 13092 13191 13372 to 13710
11470 13503 T 2707 12815 13004 13193 i 13522 13711
12708 to 13375 13713
11490 to 13527
12595 12711 12817 13096 15918 to to
12142 12598 12712 12819 13098 13324 13386 13531 13715
12157 to 12820 13099 13388 13534 13717
12600 12714 to t 13535
12168 15602 to 12824 13102. 13224 13391 13718
12360 13716 to to 13226 13546 13720
to 12828 - 13107 13393 13548
12392 12605 12718 13300 15800 to o 13722
12484 12608 to 12831 13397 13550 13724
13725 to 13111 13233
12492 12609 13399 to
12724 12833 to to 13554 13741
12497 12613 12726 12839 13113 13249 1§gﬂﬂ 13555 13743
}g:gg 12614 to 12843 13115 13251 13403 13560 15?53
12616 to 13117 to to
12502 19618 ig;gg 12848 13119 13260 13405 13566 13755
12505 12851 13262 13406 13569 to
12625 12731 13121 t 13410 13761
12510 12628 12733 12852 to 13273 13412 a7 13764
12519 to 12737 12023 13129 3213 13414 oo 13766
12632 1 to 0 13416 13768
12520 to 2945 13296 1
12522 12634 12739 12048 13131 13208 13417 fgﬂﬂ 13769
523 12636 to 13134 13299 13420 37
12528 12637 15757 12970 13136 13300 e 13598 13772
12531 13600 13774
12639 12759 12972 to 13301 13423
12534 to ‘o to 13138 13303 13425 13602 13776
12536 12643 12761 12979 13140 to to 1580 13777
19539 12645 12763 . 12085 to 13310 13430 13622 to
12540 to 1276z 13004 13142 13312 13432 13779
12653 +' 13144 to to to 13781
12544 12767 13038 13318 13624 S
12656 13146 13463 ]
172545 to 13045 13 13626 13785
- 12658 12769 13147 322 13465 to
12552 13047 13323 13466 13629 13787
12553 158 12771 13048 13149 4 to
12773 to 13335 13469 13631 13789
12554 12667 ! 13050 13152 to 13470 to 13791
12555 12668 12776 13053 13154 13332 13472 13639 13793
12557 12671 12781 13054 13156 13334 to 13641 13796
12560 12673 12?54 13ﬂﬁ1 1315? 13333 134T7 13543 to
1256 to 13062 134873 to 13803
2562 12786 e 13159 13340 13669
172863 12675 12780 13063 13161 13349 13483 13805
12565 12677 e 13064 to o 13487 13671 13806
to L2680 12793 13066 13170 13347 13489 13686 13809
12572 12682 12705 13069 13172 13349 13490 to
. 13688 13826
12575 12686 12796 13071 to Itﬂ 13494 to 13
12576 12687 12708 13072 131T4 1§§§§ 13495 13691 2518
12579 12692 12799 13077 12176 L3250 13506 13693 13837
12581 12693 12800 13084 13179 13361 13508 Iggg? 13839
12584 to to
c ALOD 12802 13087 13181 13362 13509 13883
12698 15304 13184

48




WARRANTY

The Ford Motor Company warrants all such parts of new Ford
tractors, EXCEPT TIRES, for a period of ninety (90) days from
the date of original delivery to the purchaser of each new Ford
tractor, as shall, under normal use and service, appear to it to
have been defective in workmanship or material. This warranty
shall be limited to shipment to the purchaser without charge
except for transportation, of the part or parts intended to replace
those acknowledged by the Ford Motor Company to be defective.
The Ford Motor Company cannot, however, and does not accept
any responsibility in connection with any of its tractors when
they have been altered outside of its own factories or branch
plants. If the purchaser shall use or allow to be used in the
tractor, parts not made or supplied by the Ford Motor Company,
then this warranty shall become void. The Ford Motor Company
does not undertake responsibility to any purchaser of its products
for any undertaking, representation or warranty made by anyone
selling its products beyond those herein expressed.
®

The Ford Motor Company reserves the right to make changes in
design and changes or improvements upon its products without
imposing any obligation upon itself to install the same upon its

products theretofore manufactured.

FORD MOTOR COMPANY




W Have if in the bin,

when the Farmer comes in.””




	Front Cover
	Title Page

	Cut-away view of 9N

	
Contents
	
Instructions for ordering parts
	Driver's Seat - Hydraulic Lift

	Hydraulic Lift - diagram

	Hydraulic Lift - Pump - PTO Pulley

	PTO Pulley - diagram

	Wheels and Wheel Hubs - Brakes - diagram

	Brakes - Front Axle

	Front Axle - diagram

	Steering Gear - diagram

	Front Axle - Steering Gear

	Rear Axle

	Rear Axle - Drawbar - Muffler assembly

	Engine

	Transmission

	Radiator and Grille - diagram

	Fuel System - diagram

	Water Pump - Fuel System - Manifold

	Carburetor

	Carburetor - Air Cleaner - Throttle Controls

	Electrical System - diagram

	Generator

	Generator - Battery - Ammeter - Starter and Drive

	Starter and Drive - Distributor and Coil

	Fender - Hood Assembly

	
Tool Box and Tools - Governor - Oil Filter
	Oil Filter - Head Lamp - Accessories

	Standard Parts

	Symbols

	Rear Cover - inside Warranty Notice
	Rear Cover



